


   
 

i 
 

FACILITIES PLAN 
FOR THE 

TOWN OF ANSTED 
FAYETTE COUNTY, WEST VIRGINIA 

EXISTING WASTEWATER TREATMENT PLANT UPGRADE 
 

INDEX 
            PAGE 

 
I. INTRODUCTION        1 
II. CURRENT SITUATION       1 

A. DISCHARGE        1 
B. CUSTOMERS        1 
C. SEWAGE COLLECTION SYSTEM     2 
D. SEWAGE TREATMENT PLANT      3 
E. UNSERVED AREAS       7 
F. NEED FOR PROJECT       8 
G. EXISTING PERMITS / CERTIFICATES     8 
H. OPERATORS        8 
 

III. FUTURE SITUATION        9 
A. POPULATION PROJECTIONS      9 
B. FLOW PROJECTIONS       9 
C. WASTELOAD ALLOCATION      10 
D. PERMITS / CERTIFICATES REQUIRED     10 
 

IV. ALTERNATIVES        10 
 OPTION 1 – UPGRADE EXISTING WWTP W/NEW AQUA-PRIME 
  DISK FILTER AND (2) ADDITIONAL CLARIFIERS   11 
 OPTION 2 – CONSTRUCT NEW WWTP UPSTREAM OF PS #1  13 

OPTION 3 – CONVERT EXISTING WWTP TO SBR PROCESS AND 
 EXPAND CAPACITY TO 500,000 GPD    15 
OPTION 4 – CONSOLIDATION WITH OTHER UTILITIES   17 
OPTION 5 – NO ACTION        17 
 

V. PLAN SELECTION AND PUBLIC PARTICIPATION    18 
A. PLAN SELECTION       18 
B. NON-MONETARY FACTORS      18 
B. PUBLIC PARTICIPATION      19 

 
VI. ENVIRONMENTAL INFORMATION      19 

A. GENERAL         19 
B. ARCHAEOLOGICAL AND HISTORICAL     19 
C. ENDANGERERD SPECIES      19 
D. WETLANDS        20 
E. UNAVOIDABLE ADVERSE IMPACTS OF THE PROJECT  20 



   
 

ii 
 

F. FLOOD ELEVATIONS AND FLOOD PLAINS    20 
G. POTENTIAL REACTIONS TO OPEN SPACE OPPORTUNITIES  20 
H. RELATIONSHIP BETWEEN LOCAL SHORT-TERM USES AND 
 LONG-TERM PRODUCTIVITY     20 
I. IRREVERSIBLE AND IRRETRIEVABLE COMMITMENT OF 
 RESOURCES        21 
J. NOISE, ODOR, DUST AND AIR POLLUTION    21 
K. GROUNDWATER AND PUBLIC WATER SUPPLY   21 
L. LAND USE        21 
M. MITIGATIVE MEASURES      21 
N. EFFICIENT USE OF ENERGY AND RESOURCES   22 
O. STATEMENT REGARDING LAND AVAILABILITY   22 
 

VII. PROJECT SUMMARIES       22 
A. ENGINEERING SUMMARY      22 
B. COST SUMMARY        23 
C. PROJECT SCHEDULE       25 
D. LANDS AND RIGHTS-OF-WAY      26 
E. POUBLIC HEALTH BENEFITS      26 
 

VIII. CONCLUSIONS AND RECOMMENDATIONS    26 
A. CONCLUSIONS        26 
B. RECOMMENDATIONS       27 
               

 APPENDICES 
 
A MAPS 
B SCHEMATIC OF EXISTING ANSTED SEWAGE TREATMENT PLANT 
C SCHEMATICS OF SEWGE TREATMNT PLANT UPGRADE 
D PHOTOGRAPHS 
E WV NPDES PERMIT NO. WV0020672 
F ENVIRONMENTAL CORRESPONDENCE 
G DMR SUMMARY - WASTEWATER TREATMENT PLANT DATA (JAN 2022 – FEB 2024)  
H WV DEP ORDER NO. 8839 
I EXISTING TARIFF  
J § 5-G INFORMATION 
K AQUA “PRIME” FILTER MANUFACTURER’S LITERATURE 
L PUBLIC MEETING MINUTES 
M POPULATION DATA FOR 2024 (ESTIMATES / US CENSUS) 
N COST ESTIMATES / BUDGETS 
O FY 2024 PSC ANNUAL REPORT [SELECT PAGES] 
P  WV IJDC FUNDING RECOMMENDATION LETTER – 08-04-2023 
 

 

R:\010\D10-11008 Town of Ansted WWTP Upgrade & Expansion\200 - Planning\3. Preliminary Engineering Report\Facility Plan (rev NOV 2024) with attachments 



   
 

- 1 - 
 

FACILITIES PLAN 
FOR THE 

TOWN OF ANSTED 
FAYETTE COUNTY, WEST VIRGINIA 

EXISTING WASTEWATER TREATMENT PLANT UPGRADE 
 
 

I. INTRODUCTION 

 

The Town of Ansted is located on the north side of the New River in Fayette County, West Virginia. 

Settlements in the area pre-date 1800, and the Town (originally chartered as New Haven) dates to 1831. 

Sanitary sewers and a wastewater treatment plant in Ansted, which the Town owns and operates, were 

originally constructed in the 1960s and have been updated and expanded several times since then; they 

currently serve 582 customers. Due to the age of the facilities, much of the wastewater system (portions of 

the gravity sewers, the pumping equipment and controls, and the treatment facility) are outdated, failing 

mechanically and need to be replaced; the WV Department of Environmental Protection has also cited the 

Town for a number of violations of their WV NPDES Permit and has issued Order 8839 to compel compliance 

with permit conditions. A map of the existing sewer system can be found in Appendix A. 

 

The Town is currently completing a complete overhaul of its sewage pumping stations and is also designing 

a repair project for its gravity sewer network. Decisions concerning the upgraded capacity of the existing 

wastewater treatment plant, however, still need to be made. 

 

II. CURRENT SITUATION 

 

A. DISCHARGE 

 

The gravity sewer system in Ansted discharges to the wastewater treatment plant. The wastewater treatment 

plant discharges directly to Mill Creek, which then flows approximately one mile into the New River. Mill 

Creek is on the 303d list for fecal coliform, and the WV Department of Environmental Protection designates 

it as Group D for agriculture and wildlife. A copy of the NPDES Permit can be found in Appendix E. 

 

B. CUSTOMERS  

 

The system currently serves 662 residential and commercial customers. The FY2024 Public Service 

Commission Annual Report for Ansted’s sewer system lists customers only as residential. However, several 



   
 

- 2 - 
 

existing customers contribute a significant amount toward the overall gallons treated. Namely, the Hawks 

Nest Lodge contributes 1,806,200 gallons per year, the Genesis Healthcare nursing home facility contributes 

1,583,500 gallons per year, the Ansted Elementary School contributes 312,300 gallons per year, and the 

Midland Trail Community Center contributes 70,000 gallons per year. Assuming an average customer usage 

of 3,400 gallons per month, that gives Ansted an equivalent residential customer count of 765 customers. 

This number originates from the listed 662 customers, with four of those customers contributing a total of 

104 additional residential equivalents based on the assumed 3,400 gallon usage. 

 

C. SEWAGE COLLECTION SYSTEM 

 

The initial collection system was constructed in the 1960s and has been updated and expanded since that time. 

The system was last updated in 2000 by slip-lining selected gravity sewer mains and by replacing antiquated 

pneumatic pumping equipment and controls with submersible pumps. The gravity sewers are still plagued 

with significant quantities of infiltration and inflow (approximately 77% of the influent flow, on average, is 

extraneous water).  

 

The system was smoke tested in 2019 – 2020, and a sewer repair/replacement and separation project is 

currently being designed (much of the “downtown” area is served by a combined sewer system). The pumping 

stations, which had reached the end of their useful lives, are currently being replaced or refurbished, and the 

Town has purchased, as part of the pumping station upgrade project, a portable sewer jetter, a portable pump, 

a trailer-mounted sewer vacuum and a fully equipped service truck to maintain the entire collection system. 

A mini excavator and trailer have also been purchased, and the Town (with its own funds) has constructed a 

new garage to house its new maintenance equipment. 

 

TABLE 1 
TOWN OF ANSTED 

EXISTING COLLECITON SYSTEM 
 

Item Quantity Unit 

6-inch Gravity Sewer  2,100 LF 

8-inch Gravity Sewer 56,000 LF 

10-inch Gravity Sewer 2,100 LF 

Manholes 351 EA 

Submersible Sewage Pumping Stations 8 EA 

4-inch Force Mains 6,300 LF 



   
 

- 3 - 
 

Pump Stations 1 and 2, which are the largest in the system, have recently been replaced, with Pump Station 1 

being moved to avoid chronic flooding problems. Both stations are equipped with emergency generators and 

new telemetry equipment.  

 

Pump stations 3 – 8 are being upgraded with new pumps and controls and telemetry equipment, and an 

emergency generator has been installed at Pump Station 3. Transfer switches, to enable emergency generators 

to be utilized, have also been installed at Pump Stations 4 – 8.  

 

TABLE 2 
TOWN OF ANSTED 

PUMPING STATIONS 
 

Pump Station Wet Well Diameter (ft.)  Flow Capacity (gpm) 

1 5 - 

2 5 - 

3 5 120 

4 5 170 

5 5 150 

6 5 150 

7 5 110 

8 5 170 

 

The locations of the pumping stations are shown on the map in Appendix A. Photographs of the stations are 

shown in Appendix D. 

 

 

D. SEWAGE TREATMENT PLANT 

 

The sewage treatment plant was designed and constructed in the 1960s to treat an average daily flow of 

230,000 gpd and a peak daily flow of 460,000 gpd. It is located south of Ansted on a small bench above Mill 

Creek and is bounded by the creek and large rock cliffs; there is no room for expansion beyond the existing 

site because of the proximity of the cliffs and creek.  

 

Flows are pumped to the plant by Pump Stations 1 and 2 at a maximum rate of approximately 1 MGD (700 

gpm). The site is above the 100-year flood elevation of Mill Creek and was not impacted by the 2016 flood. 



   
 

- 4 - 
 

The plant consists of the following components: 

 

 Mechanical Bar Screen 

 Grit Removal Unit 

 2 rectangular, 115,000-gallon Aeration Basins 

 2 rectangular 323 sq. ft. Secondary Clarifiers 

 4,800-gallon Chlorine Contact Tank 

 40,000-gallon Aerated Sludge Holding Tank 

 0.7m Belt Filter Press 

 Cascade Aerator 

 Lab and Belt Press Building 

 Emergency Generator   

 

A schematic of the existing plant is shown in Appendix B, and photographs are shown in Appendix D. The 

individual components are further described in the following paragraphs. 

 

1. Mechanical Bar Screen 

 

The mechanical bar screen was installed during the 2000 upgrade project and is in good condition. The 

machine was manufactured by Arlat Technologies and has ½ inch clear openings between the bars. 

 

2. Grit Removal 

 

Grit is removed by a 1 MGD vortex-type unit; grit is dewatered by a gravity screen and accumulated in a 

small container. The unit is badly worn and has become unreliable; it needs to be replaced. 

3. Aeration Basins 

 

Screened and degritted wastewater is biologically treated in two rectangular concrete basins, each of which 

has a volume of 115,000 gallons and is 15 feet deep. Air is supplied through stainless steel piping and 

“snap cap” fine bubble diffusers; three 20 hp positive displacement blowers provide the air to the basins.  

 

The concrete basins are in good condition, as is the aeration piping and diffusers. The three blowers, two of 

which were replaced in 2000, are worn and need to be replaced. The basin volumes and aeration capacity are 

sufficient to treat substantially greater average daily flows than the current design flow of 230,000 gpd. 



   
 

- 5 - 
 

4. Secondary Clarifiers 

 

Treated sewage flows from the aeration basins to two rectangular concrete secondary clarifiers that each have 

a surface area of 323 square feet. The flights, chains, drive gears and motors were replaced in 2000, but are 

currently in poor mechanical condition and need to be replaced. The equipment in one of the clarifiers was 

badly damaged by ice in January 2018. The concrete is in good condition, however. Sludge is pumped from 

the clarifiers to either the aeration basins or the aerated sludge holding tank by a submersible pump (one per 

clarifier).  

 

Because of their limited size, the existing clarifiers can only reliably remove solids for flows between 450,000 

and 500,000 gpd. Since peak flow rates during rainfall and snowmelt events can exceed 1,000,000 gpd (700 

gpm), additional clarification capacity must be constructed if the plant is to reliably meet the required 

discharge limits. 

 

5. Chlorine Contact Tank / Chlorination System 

 

The existing chlorine contact tank is constructed of cast-in-place concrete and has a volume of 4,800 gallons. 

This volume provides 30 minutes of detention time at the rated average daily flow of 230,000 gpd, and 15 

minutes at the rated peak daily flow of 460,000 gpd. Chlorine is supplied by 150-pound gas cylinders and 

vacuum chlorinators; sulfur dioxide gas is used to remove chlorine from the treated effluent. 

 

The existing contact tank is in good condition but is substantially undersized for the flows currently being 

received. The chlorine room lacks proper ventilation equipment or a chlorine monitoring system and poses a 

very significant risk of injury or death to the operators; there is also none of the required safety equipment 

available to plant personnel should a chlorine leak occur. The existing system and building are in poor 

condition and should be scrapped; if chlorine continues to be used for disinfection, a new, stand-alone, 

prefabricated fiberglass chlorine building should be installed. A chlorine alarm should also be installed. 

 

6. Sludge Holding Tank and Belt Press 

 

Waste activated sludge is stabilized in a 40,600-gallon aerated holding tank and dewatered by a 0.7m Rodiger 

belt filter press; both were installed in 2000 and are in excellent condition. The tank is an above-ground, 

glass-fused-to-steel tank. It is equipped with a telescope valve for decanting supernatant and with a stainless 

steel, coarse bubble aeration system; air is supplied by two 15 hp positive displacement blowers. Supernatant 

SBACH
Highlight



   
 

- 6 - 
 

is pumped to the head of the plant by a small duplex submersible pump station; it is in good condition. 

Regarding sludge disposal, sludge is sent to a local farm or to the Raleigh County landfill. Because of their 

age, the digester blowers should be replaced. 

 

7. Miscellaneous 

 

The buildings at the plant are generally in serviceable condition but need to be refurbished (they need to be 

painted, the roofs need to be replaced, as does the HVAC equipment). The electrical controls are aging and 

should be replaced (as should the effluent flow meter). The current generator is in reasonably good condition 

but is more than 20 years old and needs to be replaced.  

 

During the 2000 upgrade, the clarifier flights and chains and the existing bar screen were replaced, and the 

aerated sludge holding tank, belt filter press and emergency generator were installed. While the existing plant 

provides adequate treatment during average flow periods, it is unable to reliably treat high flows because 

solids are lost from the clarifiers. The plant is currently violating its WV NPDES permit limit for flow 

(230,000 gpd); during the 13-month period between February 2022 and February 2023, plant flows exceeded 

100% of its permitted average daily flow twelve times, with flows averaging 306,000 gpd. Accepting 

additional flows form outlying areas will overload the plant both hydraulically and organically, and the WV 

DEP will likely not allow additional sewage to be sent to the plant until its capacity has been increased. 

Schematic for the existing treatment plant can be found in Appendix B, with Appendix G showing plant 

performance. Photographs of the facility are shown in Appendix D.  

 

The effluent standards for the plant are as follows: 

• BOD5     30 mg/ℓ 

• Suspended Solids   30 mg/ℓ 

• Fecal Coliform    200 / 100 mℓ 

• pH     6 to 9 

• Ammonia Nitrogen (Summer)  6.84 mg/ℓ 

• Ammonia Nitrogen (Winter)  13.73 mg/ℓ 

 

8. Maintenance 

 

The existing maintenance costs from the FY 2022 PSC Annual Report totals $252,026 and can be found in 

Table 3 on the following page. 

SBACH
Highlight



   
 

- 7 - 
 

TABLE 3 
CURRENT MAINTENANCE COSTS 

 
Item Description Annual Costs 

Salaries $82,694 

Purchased Power (Treatment and Pumping) $34,101 

Materials and Supplies (Treatment and Collection)  $48,129 

Employee Pensions and Benefits (Administration) $31,201 

Materials and Supplies (Administration / General) $40,640 

Miscellaneous Expenses (Administration / General) $15,261 

TOTAL $252,026 

 

 

E. UNSERVED AREAS 

 

Ansted’s sewer system currently serves customers within the municipal boundaries of the Town. Several 

adjacent and nearby areas along U.S. Route 60, Chestnutburg Road (including Ames Heights), and tributaries 

of the New River (Turkey Creek, Shade Creek, and Mill Creek) have concentrations of homes and businesses 

that currently rely upon inadequate on-lot sewage treatment systems or on small package treatment plants that 

are not meeting current treatment requirements.  

 

Approximately 400 existing homes and businesses that could generate up to 75,000 gpd of domestic sewage 

are located in the above-mentioned areas, all of which drain into creeks that flow into the New River upstream 

of Hawks Nest State Park. Areas for potential economic growth, including those in Ames Heights, the 

Adventures on the Gorge resort, and the junction of U.S. Routes 19 and 60 at Hico, currently lack sufficient 

sewage treatment facilities to support new or expanded development (see map in Appendix A).  

 

Preliminary planning for extending sewer service to all of the areas shown on the map has been completed 

but has not been included in this report. Given the coal industry’s dramatic contraction recently in Fayette 

County and southern West Virginia in general, providing enhanced opportunities for development in this area 

is critical to maintaining Ansted’s (and Fayette County’s) economic viability.  

 

Once the existing sewage collection and treatment facilities have been upgraded, the opportunities for 

extending sewer service to these areas will be studied further.  

 

SBACH
Highlight

SBACH
Highlight



   
 

- 8 - 
 

F. NEED FOR THE PROJECT   

 

The Town of Ansted is plagued with various problems within its wastewater collection and treatment system 

and the WV Department of Environmental Protection (WV DEP) has issued Order No. 8839 that demands 

that those problems be corrected.  

 

The gravity sewers currently experience excessive infiltration / inflow that accounts for up to 77% of treated 

flows. Infiltration of this magnitude is excessive and will be addressed by the sewer repair project that is 

currently being designed.  

 

The wastewater treatment plant is significantly undersized hydraulically, especially during peak flow events, 

and much of the existing equipment is worn, is too small for its intended purpose, or has exceeded its useful 

life.  

 

Without these upgrades, the Town will continue to fail to meet its WV NPDES permit requirements and will 

receive further fines from the WV DEP for violations of its permit.  

 

Costs for labor and equipment replacement will also continue to increase without significant upgrades being 

made.  

 

Additionally, improvements to the system will allow for greater overall health benefits to the public, thanks 

to providing more dependable and efficient wastewater collection and treatment.  

 

 

G. EXISTING PERMITS / CERTIFICATES   

 

The Town of Ansted currently operates under WV NPDES Permit No. WV0020672. 

 

 

H. OPERATORS 

 

The Town of Ansted’s wastewater collection system is operated by a Class 2 wastewater operator. 

 

• Harold W. Columber……………Chief Plant Operator……………License # WVOP31011  

SBACH
Highlight



   
 

- 9 - 
 

III. FUTURE SITUATION  

 

A. POPULATION PROJECTIONS 

 

The population of Ansted has declined steadily since 1980. While the Town saw significant growth before then, 

it has since decreased for every census survey and is unlikely that significant population increases will occur in 

the near future. Detailed information on population data from the U.S. Census can be seen in Table 4.  

TABLE 4 
TOWN OF ANSTED  -  POPULATION DATA 1900 – 2023 

 
Year Population Percent Change 
1900 1,090 - 

1910 1,030 -5.5 

1920 1,178 14.40 

1930 1,404 19.20 

1940 1,422 1.30 

1950 1,543 8.50 

1960 1,511 -2.1 

1970 1,511 0.00 

1980 1,952 29.20 

1990 1,643 -15.8 

2000 1,576 -4.1 

2010 1,404 -10.9 

2020 1,301 -7.3 

2024 1,258 -3.3 

Source: U.S. Census Bureau  (Estimated 2024 data in Appendix M ) 

 

 

B. FLOW PROJECTIONS 
 

The proposed project will be limited to the upgrade of the existing wastewater treatment plant. While no additional 

customers will be added to the collection system with this project, organic loadings would increase if sewer service 

were extended along Chestnutburg Rd. and U.S. Rt. 60, as would domestic sewage quantities. The current 

hydraulic capacity of the wastewater treatment facility will, in any event, need to be increased to 350,000 gpd 

(ADF) to meet its WV NPDES limits, and to 500,000 gpd (ADF) to accept additional flows from outlying areas.  

SBACH
Highlight



   
 

- 10 - 
 

C. WASTELOAD ALLOCATION 

 

A wasteload allocation is required because the wastewater treatment capacity will be increased from an 

average daily sewage flow of 230,000 gallons per day (with a peak daily flow of 460,000 gpd) to an average 

daily capacity of 500,000 (with a peak capacity of 2,000,00 gpd). A wasteload allocation application has been 

sent to the WV Department of Environmental Protection. 
 

 

D. PERMITS / CERTIFICATES REQUIRED 

 

The required permits / certificates for the proposed project are listed below. 

 WV Department of Environmental Protection NPDES Permit Modification 

 Public Service Commission of West Virginia 

 

 

IV. ALTERNATIVES 

 

Flows received at the sewage treatment plant during the past year have averaged 33% more than design 

capacity of 230,000 gpd (and more than 20% more than the permitted design capacity for the past seven 

years), with daily peaks of over 900,000 gpd having been treated. The facility is undersized for existing 

sewage flows (especially the clarifiers and chlorine contact tanks), and expansion is necessary to meet WV 

NPDES permit requirements and to allow flows from additional customers in surrounding areas to be accepted 

in the future. Several alternatives were evaluated to address the issues at the treatment plant, including: 

1. Upgrade existing wastewater treatment plant with Aqua-Prime disk filter and two (2) additional 

clarifiers, and expand capacity to 350,000 gpd 

2. Construct new 350,000 gpd wastewater treatment plant upstream of Pump Station No. 1 

3. Convert existing wastewater treatment plant to the Sequencing Batch Reactor process and expand 

capacity to 500,000 gpd 

4. Consolidate with other utilities 

5. “No Action” 

Two of the alternatives would increase the capacity of the plant from 230,000 gpd to 350,000 gpd, while one 

(#3) would increase the capacity to 500,000 gpd. Because of the very limited space that is available at both the 

existing site and the upstream site, it will be impossible to upgrade the facility in two phases (first to 350,000 

gpd and then to 500,000 gpd) to accommodate sewer extensions to Hico and to the New River Gorge Bridge.  

SBACH
Highlight



   
 

- 11 - 
 

OPTION 1 – Upgrade Existing Wastewater Treatment Plant with New Aqua-Prime Disk Filter and 

Two (2) Additional Clarifiers 

 

This alternative would increase the capacity of the existing treatment plant to 350,000 gpd (ADF) and would 

involve the construction of two new secondary clarifiers and the installation of an Aqua Aerobics “Aqua 

Prime” Disk Filter. The disk filter would function as an effluent filter during normal flows; during wet weather 

events, when flows exceeded the rated capacity of the treatment units, a portion of the screened and degritted 

influent will be routed around the aeration basins and clarifiers and passed through the disk filter prior to 

disinfection by ultraviolet light.  

 

The additional clarifiers will double the available clarification capacity and will eliminate solids washout 

during high flow events; the disk filter will provide advanced primary treatment for the excess flows that are 

routed around the secondary treatment units prior to disinfection. 

 

Waste activated sludge would continue to be pumped to the existing aerated holding tank and dewatered by 

the existing belt filter press.  

 

The existing aeration tank and digester blowers will be replaced, as will the grit unit and the sludge pumps.  

 

A new fine (2mm) influent screen will be installed, as will a new lab building, and existing screen and blower 

buildings will be re-roofed and repainted.  

 

All of the equipment in the existing clarifiers will also be replaced. Current sludge disposal practices would 

not be altered. Buffer zone requirements of 47CSR31 would be met. 

 

A schematic for this alternative is shown on the following page and in Appendix C, and an estimated cost can 

be found in Appendix N.  

 



   
 

- 12 - 
 

 



   
 

- 13 - 
 

 

 

OPTION 2 – Construct New Wastewater Treatment Plant Upstream of Pump Station No. 1 

 

This alternative would involve completely replacing the existing plant with a new 350,000 gpd (ADF) plant 

upstream of Pump Station No. 1. The site is owned by the Town and is well above the flood plain of Mill 

Creek.  

 

The existing plant would be used until the new plant becomes operational. The location is aesthetically 

acceptable due to its relative isolation, similar to the existing wastewater treatment plant location.  

 

The plant would be a new two-basin above-ground Sequencing Batch Reactor (SBR) treatment system with 

an ultra-violet (UV) disinfection system.  

 

Parts of the old plant would be utilized, such as the headworks (screening and grit removal equipment, both 

of which would be refurbished and upgraded).  

 

Waste sludge would be pumped to the original site and the original digester would continue to be utilized in 

combination with the two aeration basins that would be converted to additional aerobic digesters; the existing 

belt press, which is in good condition, would be refurbished and would continue to be utilized.  

 

A schematic for this alternative is shown on the following page and in Appendix C, and the estimated cost 

can be found in Appendix N.  

 

 

 

 

 

 

 

 

 

 

 



   
 

- 14 - 
 

 



   
 

- 15 - 
 

OPTION 3 – Convert Existing Wastewater Treatment Plant to the Sequencing Batch Reactor (SBR) 

Process and Expand Capacity to 500,000 gpd 

 

This alternative would involve the conversion of the existing extended aeration system into a sequencing 

batch reactor facility and would increase the hydraulic capacity to 500,000 gpd (ADF).  

 

Two new, above-ground, circular steel SBR basins would be constructed, and the existing aeration basins 

would be  converted into aerated sludge holding tanks (digesters).  

 

The clarifiers and chlorine contact tanks would be converted into a new UV disinfection chamber.  

 

The existing screen and grit unit would be refurbished or replaced, and the blowers, electrical system and 

generator would be replaced.  

 

The existing belt filter press would be refurbished also.  

 

A schematic for this alternative is shown on the following page and in Appendix C, and the estimated cost 

can be found in Appendix N.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   
 

- 16 - 
 

 



   
 

- 17 - 
 

 OPTION 4 – Consolidation with Other Utilities 

 

A fourth alternative, that of abandoning the treatment plant and pumping to a neighboring facility, was briefly 

evaluated and dismissed because of the unacceptably long distances to Kanawha Falls PSD (the only other 

nearby facility is at the Town of Fayetteville, and reaching that facility would require crossing the 800 ft. 

deep New River Gorge).  

 

The length of pipe would be roughly 75,000 feet, which would have a detention time of as much as 24 hours 

and would result in sever septicity problems.  

 

Additionally, the Kanawha Falls PSD does not have the capacity to accept Ansted’s existing or future flows. 

The cost estimate for this alternative can be found in Appendix N.   

 

Due to the cost of this alternative, and because the Kanawha Falls PSD does not have the capacity to accept 

Ansted’s flows, it is neither reasonable nor implementable.  

 

 

 

OPTION 5 – “No Action” 

 

A fifth option for Ansted is to “do nothing” but perform routine maintenance and undertake repairs on an “as 

needed” basis. This would apply to all aspects of wastewater treatment.  

 

The system would continue to degrade and problems would increase in frequency. In addition, the WV 

NPDES permit requirements would continue to go unmet and no additional customers could be served. 

 

 This alternative is considered neither appropriate nor implementable because it does not address the current 

and future violations of the Town’s WV NPDES permit.  

 

  



   
 

- 18 - 
 

PART V. PLAN SELECTION AND PUBLIC PARTICIPATION 

 

A. PLAN SELECTION 

 

The five alternatives for providing wastewater treatment for the Town of Ansted were evaluated for ease of 

implementation, reliability, capital costs and operation and maintenance costs. The results of that evaluation 

are shown below in Table 5.   

TABLE 5 
EVALUATION OF ALTERNATIVES 

 
Alternative Implementation Reliability Capital Costs O&M Total 

1. Aqua-Prime Disk Filter 3 3 2 2 10 

2. Abandon and Construct New 
WWTP 

3 2 3 4 12 

3. Sequencing Batch Reactor  
      (0.5 MGD) 1 1 4 3 9 

4. Consolidation with Other 
Utilities 

4 4 4 3 15 

5. No Action 4 4 1 4 13 

1 – best; 4 = worst 
 

Based on this evaluation, the most cost effective and implementable alternative for providing wastewater 

treatment for Ansted is the Alternative No. 3 – the SBR alternative and expanding the capacity of the facility 

to 500,000 gpd. 

 

The Town of Ansted has chosen to upgrade and expand its existing treatment plant with an SBR type facility. 

The 500,000 gpd SBR option was found to be the most advantageous for Ansted, even though it is the most 

costly of the treatment plant upgrade alternatives. 

 

B.  NON-MONETARY FACTORS 

 

All three of the upgrade alternatives will address the WV NPDES permit violations, but only the 500,000 gpd 

SBR alternative provides the necessary capacity to allow sewer extensions to the remainder of the Mill Creek 

watershed to be constructed; these extensions will provide sanitary sewer service to approximately 400 

unserved and underserved homes, businesses and public facilities, including the National Park Service’s 

SBACH
Highlight

SBACH
Highlight

SBACH
Highlight



   
 

- 19 - 
 

Visitors Center at the New River Gorge bridge and Midland Trail High School.  Upgrading the treatment 

plant will also improve the water quality of Mill Creek, which is a high quality trout stream, and which borders 

Ansted’s Rail-Trail. 

 

 

C. PUBLIC PARTICIPATION 

 

A formal public meeting for the project was held on March 28, 2024; the project has been discussed at length at 

the City Council and Sanitary Board meetings. The minutes of the public meeting are included in Appendix L. 

 

 

 

VI. ENVIRONMENTAL INFORMATION 

 

 

A. GENERAL  

 

The following is a summary of the environmental considerations that must be addressed prior to the start of 

construction. The overall environmental impact of the proposed project is minimal. Improvement to the 

overall public health by providing better quality wastewater treatment and increased capacity to handle the 

system expansion to currently unsewered areas will far outweigh any temporary environmental impact. All 

environmental correspondence can be found in Appendix F. 

 

B. ARCHAEOLOGICAL AND HISTORICAL 

 

The West Virginia Division of Culture and History was contacted for a file review of archaeological and 

historical sites in the planning area. Their evaluation of the proposed project site will determine if a Phase I 

archaeological study may need to be performed to examine any historical significance.  

 

C. ENDANGERED SPECIES 

 

The Natural Heritage Program in the Wildlife Section of the West Virginia Department of Natural Resources 

and the United States Fish and Wildlife Service was contacted regarding rare, threatened, and endangered 

(RTE) species in the project area. It is unlikely that this will have any effect on the project area. 

SBACH
Highlight



   
 

- 20 - 
 

D. WETLANDS 

 

The Wildlife Resources Division of the West Virginia Department of Natural Resources was contacted 

regarding the potential for the project to impact wetlands. It is expected that no new materials will be 

discovered during construction since the work is to be performed in previously disturbed areas.  

 

E. UNAVOIDABLE ADVERSE IMPACTS OF THE PROJECT 

 

Several short-term impacts would result from this project. These impacts relate to construction activities and 

include land erosion and damage, noise, odor, dust, and air pollution. These effects would be temporary in 

nature with no long-term adverse effects. Erosion control measures, which are designed to minimize the 

impact of construction activities to rivers and streams, would be included in the specifications of the project.  

 

 F. FLOOD ELEVATIONS AND FLOOD PLAINS 

 

The proposed project is to be constructed on the existing treatment plant site which is located adjacent to Mill 

Creek and is above the 100-year flood elevation. The project will not impact either flood plain or their 

attendant floodways. In the design of the proposed project, all critical components will be located above the 

100-year flood elevation, or the manholes will be flood proofed with bolt-down, watertight lids. The 

wastewater treatment plant was not impacted by the 2016 flood event. 

 

G. POTENTIAL REACTIONS TO OPEN SPACE OPPORTUNITIES 

 

The project would not adversely affect nor limit the establishment of, nor cause the creation of, any other 

public open space, parks, or recreational areas. 

 

H. RELATIONSHIP BETWEEN LOCAL SHORT-TERM USES  

 AND LONG-TERM PRODUCTIVITY 

 

The proposed project would not damage the environment and would have no long-term detrimental effect on 

the area. There would be no damage to wildlife or historic areas. The short-term adverse impacts of 

construction would last only during the construction period and would have no adverse impacts on the long-

term productivity of the area. The net result of this project would be an increase in the long-term productivity 

of the area. 



   
 

- 21 - 
 

I. IRREVERSIBLE AND IRRETRIEVABLE COMMITMENT OF RESOURCES 

 

The primary irretrievable resources which must be committed during the construction of the proposed 

project include the piping materials, concrete, steel, fuels, and machinery used during the construction 

period. The irreversible and irretrievable commitment of resources for the proposed project would not have 

any major detrimental effect on the nation’s vital resources. 

 

J. NOISE, ODOR, DUST, AND AIR POLLUTION 

 

The noise of construction, mud during wet periods, dust during dry periods, and the air pollution from 

construction equipment would create an adverse effect on the environment. The impact would be localized at 

the point of construction and would be temporary in nature.  

 

K. GROUNDWATER AND PUBLIC WATER SUPPLY 

 

The nature and quality of the groundwater in the project area is not known. The proposed project should have 

no adverse effect on the groundwater in the project area. No municipal water supply wells are located in the 

project area, and the nearest public water intake (for the Kanawha Falls PSD) is located several miles 

downstream in the community of Charlton Heights.  

 

L. LAND USE 

 

Land use is not expected to change substantially as a result of this project. The residential, commercial, and 

industrial character of the overall town is not expected to change. 

 

M. MITIGATIVE MEASURES 

 

The primary adverse impacts of noise, dust, erosion, air pollution, and sedimentation during construction 

would be mitigated by utilizing good construction practices which include proper scheduling of the work 

hours, erosion and sedimentation controls, prompt cleanup, and re-seeding after construction. These 

mitigative measures would be strictly enforced to ensure that no lasting detrimental environmental 

consequences would be associated with the project.  

 

 



   
 

- 22 - 
 

N. EFFICIENT USE OF ENERGY AND RESOURCES 

 

The project would be designed to use the most energy efficient equipment and methods currently available 

for the required processes. The contract documents will address energy efficient construction methods to be 

used by the contractors. Specified construction materials will ensure a long service life for the proposed water 

system improvements. 

 

O. STATEMENT REGARDING LAND AVAILABILITY 

All of the facilities recommended in this report would be constructed within existing rights-of-way and on 

sites owned by the Town. Should any additional easements be required, they will be obtained. 

 

 

VII. PROJECT SUMMARIES 

 

A.  ENGINEERING SUMMARY 

 

1. SEWAGE TREATMENT PLANT 

Upgrading the existing 0.23 mgd extended aeration sewage treatment plant to an average daily 

capacity of  500,000 gpd and a peak capacity of 2,000,000 gpd (four times the plant’s existing peak 

capacity) will include: 

• Install new fine (2mm) influent screen    

• Install new grit removal unit 

• Replace existing blowers and pumps 

• Install 2 new SBR Basins 

• Convert existing aeration basins to sludge digesters 

• Replace chlorine disinfection with UV disinfection 

• Replace Belt Filter Press 

• Replace Flow Meter 

• Construct new lab/office building 

• Upgrade buildings and electrical system 

• Relocate plant outfall 

• Replace emergency generator 

SBACH
Highlight



   
 

- 23 - 
 

B. COST SUMMARY 

 

1. Project Costs 

The estimated construction costs for upgrading the wastewater treatment plant are shown in Appendix N. 

 

2. Proposed Budget 

The proposed budget for the project is shown in Appendix N. 

 

3. Operation and Maintenance 

Upgrading the existing sewage treatment plant will require some additional spare parts to be 

purchased on a routine basis (UV bulbs and ballasts, along with an increase in purchased power of 

approximately 20,000/ year for the new fine screen, blowers, buildings, and UV units). These 

additional costs are anticipated to initially be approximately $32,000 per year. There will be no 

increases in labor or sludge processing and disposal costs at the conclusion of the upgrade project, 

since no additional customers are being added at this time. 

 

4. Existing Debt 

The Town has two outstanding loans; the loan information is shown below.  

Debt Holder Issued Maturity Balance Interest Rate Annual required 
funding 

Ansted Sewer 2000A 12/2000 2030 $130,622 0.00% $19,352 

Ansted 22-A Sewer 
Revenue/SRF (2021) 02/2022 2051 $3,055,946 0.75% $122,442 

 

Source: FY 2024 PSC Annual Report for Town of Ansted (Sewer) 

 

  



   
 

- 24 - 
 

5. Proposed Project Financing 

Several funding sources will be used for the project, including grants from the WV Infrastructure and 

Jobs Development Council (WV IJDC), SRF “debt forgivable loan” funding, a Congressionally 

Directed Spending (CDS) grant with the state match, and an Economic Enhancement Grant Fund 

(EEG) grant from the WV Water Development Authority (See Appendix P for WV IJDC funding 

recommendation letter). 

 

6. User Rates 

Ansted currently serves 662 residential, commercial, and public authority customers, as well as the 

Hawks Nest State Park Lodge. Rates for sewer service, which will become effective in June 2023 

(after Substantial Completion of the Phase I project), will be $20.10 per 1,000 gallons.  

 

The average monthly bill for 3,400 gallons of usage will be $68.34, which is 2.14% of the Median 

Household Income (MHI); in 2020 the estimated MHI for Ansted was $38,261 per year, based on the 

WV DEP FY 2023 Intended Use Plan. The existing tariff for Ansted can be found in Appendix I.  

 

 

 

 

  



   
 

- 25 - 
 

C. PROJECT SCHEDULE 

 

The preliminary schedule for the project is shown below. 

   

Professional Services Acquired  ....................................................  ......................................           Complete 

All Agreements Executed and Approved, excluding Construction  ......................................       August 2023 

Plans and Specs submitted to Applicable Agencies .......................  ......................................   December 2025 

All Permits Submitted ....................................................................  ......................................   December 2025 

Final Plans and Specs Approved  ...................................................  ......................................         March 2026 

Ruel 42 Completed ........................................................................  ......................................         March 2026 

Municipal Rate Ordinance Completed ...........................................  ......................................            May 2026 

Request for All Binding Commitments .........................................  ......................................            May 2026  

File PSC Certificate Case ...............................................................  ......................................            May 2026 

80% ROWs and Easements, and 100% Land Acquisitions Recorded  .................................                   N/A 

Request Authorization to Bid .........................................................  ......................................            June 2026 

Advertise for Bids ..........................................................................  ......................................             July 2026 

Bid Opening ...................................................................................  ......................................   September 2026 

100% ROWs, Easements and Land Acquisitions Recorded ..........  ......................................             May 2026 

All Permits and Clearances Obtained ............................................  ......................................    September 2026 

PSC Certificate Final .....................................................................  ......................................    November 2026 

Loan Closing / Award Contracts ....................................................  ......................................     December 2026 

Start Construction ..........................................................................  ......................................         January 2027 

Project Completion ........................................................................  ......................................         January 2029 

 



   
 

- 26 - 
 

D. LANDS AND RIGHTS-OF-WAY 

 

The proposed wastewater treatment plant upgrade will be constructed on property already owned by the Town 

of Ansted. 

 

E. PUBLIC HEALTH BENEFITS 

 

With the construction of the proposed project, the residents of the Town of Ansted will be provided with 

dependable and efficient wastewater treatment well into the future. This project will address existing 

hydraulic capacity issues and the requirements of DEP Order 8839, and will allow the Town to expand its 

sewage collection system to some 400 unserved customers, including opportunities associated with the New 

River Gorge National Park and Preserve and Adventures on the Gorge Resort.  

 

VIII. CONCLUSIONS AND RECOMMENDATIONS 

 

A. CONCLUSIONS 

 

There are several conclusions that can be drawn from this study, including: 

 

1. The Town of Ansted currently provides sanitary sewer service to approximately 582 residential and 

commercial customers. 

 

2. The Town’s existing sewage treatment plant is treating flows greater than its design capacity of 

230,000 gpd and is violating the terms of its WV NPDES permit; because of those and other 

violations, the WV DEP has issued Order No. 8839. 

 

 

SBACH
Highlight



   
 

- 27 - 
 

3. The mechanical and electrical equipment at the plant is failing and nearing the end of its useful life 

and needs to be replaced.  

 

4. There are currently approximately 400 unserved or underserved residential, commercial, and public 

authority properties (including Midland Trail High School, Adventures on the Gorge resort and the 

National Park Service Visitors Center) in the Mill Creek drainage areas that can be served by the 

Town of Ansted once sufficient wastewater treatment capacity has been constructed. 

 

 

5. The existing treatment plant can be expanded to capacities of 350,000 gpd or 500,000 gpd, but the 

very limited space at the site precludes expanding first to 350,000 gpd and then to 500,000 gpd. 

 

6. Expanding the capacity of the treatment plant to 500,000 gpd will provide significant economic 

opportunities for Ansted and northern Fayette County, especially given Ansted’s location adjacent to 

the New River Gorge National Park and Preserve. 

 

 

7. Upgrading the existing wastewater treatment plant to a capacity of 500,000 gpd will cost 

approximately $13.36 million, including contingencies.  

 

8. Grants are available to fund the project. 

 

B. RECOMMENDATIONS 

 

The Town of Ansted should proceed to acquire funding for upgrading its existing wastewater treatment plant 

(Alternative 3 – SBR) to a capacity of 500,000 gpd.        

 

R:\010\D10-11008 Town of Ansted WWTP Upgrade & Expansion\200 - Planning\3. Preliminary Engineering Report\Facility Plan (rev NOV 2024) with attachments 



APPENDICES 

  



APPENDIX  A 

MAPS 

  



kj
Wastewater
Treatment Plant
38.1312,-81.097654

Copyright:© 2013 National Geographic Society, i-cubed

DISCLAIMER:  The information contained herein is the sole property of The Thrasher Group, Inc. Reproduction of these documents in whole or in part, for any reason without prior written permission, is strictly prohibited. Copyright (C) 2023 THE THRASHER GROUP, INC.

I

Do
cum

en
t P

ath
: R

:\0
10\

D10
-110

08
 To

wn
 of

 An
ste

d W
WT

P U
pg

rad
e &

 Ex
pa

nsi
on

\GI
S\M

XD
\US

GS
 Sit

e L
oca

tio
n_

An
ste

d.m
xd

Fayette

Nicholas
EXTENT INDICATOR Legend

kj Project Extents

Limit of Disturbance

USGS Site Location
Existing WastewaterTreatment

Plant Upgrade 
Fayette County - West Virginia

Town of Ansted

0 2,000 4,0001,000
Feet

1 inch = 2,000 feet

Sheet Number:  USGS 

DETAILS:
Drawn By: cedwards
Quad: Ansted

Date:Surveyed By:
Date: 12/7/2023

MM/DD/YYYYXX/XX
Project No.D10-11008



kj

DISCLAIMER:  The information contained herein is the sole property of The Thrasher Group, Inc. Reproduction of these documents in whole or in part, for any reason without prior written permission, is strictly prohibited. Copyright (C) 2023 THE THRASHER GROUP, INC.

I

Do
cum

en
t P

ath
: R

:\0
10\

D10
-110

08
 To

wn
 of

 An
ste

d W
WT

P U
pg

rad
e &

 Ex
pa

nsi
on

\GI
S\M

XD
\Ae

ria
l Si

te 
Lo

cat
ion

_A
nst

ed
.m

xd

Fayette

Nicholas
EXTENT INDICATOR Legend

kj Project Extents

Limit of Disturbance

Aerial Site Location
Existing WastewaterTreatment

Plant Upgrade 
Fayette County - West Virginia

Town of Ansted

0 100 20050
Feet

1 inch = 100 feet

Sheet Number:  1 of 1 

DETAILS:
Drawn By: cedwards
Quad: Ansted

Date:Surveyed By:
Date: 12/7/2023

MM/DD/YYYYXX/XX
Project No.D10-11008



Dufour St

Pa
g
e
S
t

White Row

L
o
g
Tow

n
R
d

Boalt St

M
ill
C
re
e
k

1s

t A
ve

F

ox

A
ve

M
id
la
n
d
T
rl

W
a
rr
e
n
S
t

F
o
x
L
n

Wes
tla
ke

Rd

Co
ke
ov
en

Ho
llo
w
Rd

E
d
g
e
S
t

Ansted

M
ill
C
re
e
k

Shade Cre
ek

C
h
e
s
tn
u
tb
u
rg

R
d

An
sted Water Plant Rd

GH Kincaid
St

Midland Trl

US Census Bureau, WV SHPO

WV SHPO Map

WVGISTC, WVSHPO

Cemeteries - Area

National Register - Area
Condition

Demolished

Active

Cemeteries - Point

National Register - Point
Condition

Demolished

Active

December 6, 2023 0 0.25 0.50.13 mi1:18,056

Notes:



Ansted, WV, QuadrangleSCALE: 1"=2000'

PROJECT
LOCATION

FAYETTE COUNTY, WEST VIRGINIA

Town of Ansted

TREATMENT PLANT LOCATION

DUNN ENGINEERS, INC.

AutoCAD SHX Text
MAGNETIC

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



FAYETTE COUNTY, WEST VIRGINIA

Town of Ansted

EXISTING SANITARY SYSTEM

DUNN ENGINEERS, INC.

GRAVITY SEWER

FORCEMAIN

PUMP STATION 7

PUMP STATION 6

PUMP STATION 5

PUMP STATION 4

PUMP STATION 3

PUMP STATION 2

PUMP STATION 1

1"=1200'

PUMP STATION 8

WWTP

AutoCAD SHX Text
MAGNETIC

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



APPENDIX  B 

SCHEMATIC OF EXISTING ANSTED SEWAGE TREATMENT PLANT 

  



WASTEWATER TREATMENT PLANT 

DUNN ENGINEERS, INC.

CLARIFIER

GENERATOR
CLARIFIER

PUMP STATION

BLOWERS
CONTACT

TREATMENT UNIT

4
"
 
W

A

S

T

E

6

"

 

S

L

U

D

G

E

AERATOR
CASCADE

OFFICE

BUILDING
SLUDGE DEWATERING

BLO
WERS

SLU
DGE 

HOLDING TANK
SLUDGE 

CHLORINE

TANK

4
"
 
S

L
U

D

G

E

6

"

 

D

E

C

A

N

T

 

1

0

"
 
O

U

T

F

A

L

L

M

I

L

L

 

 

 

C

R

E

E

K

BUILDING
SCREENING

INFLUENT

REMOVAL
GRIT

DAM
EXISTING

© Property of Dunn Engineers, Inc.
          ALL RIGHTS RESERVED

FAYETTE COUNTY, WEST VIRGINIA

Town of Ansted

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD

AutoCAD SHX Text
MAGNETIC



APPENDIX  C 

SCHEMATICS OF SEWGE TREATMNT PLANT UPGRADE 

  



WASTEWATER TREATMENT PLANT 
SCHEMATIC FOR ALTERNATIVE #2

(NEW SBR PLANT)
DUNN ENGINEERS, INC.

© Property of Dunn Engineers, Inc.
          ALL RIGHTS RESERVED

FAYETTE COUNTY, WEST VIRGINIA

Town of Ansted

AutoCAD SHX Text
SBR BASIN #1

AutoCAD SHX Text
SBR BASIN #2

AutoCAD SHX Text
MILL   CREEK

AutoCAD SHX Text
EFFLUENT LINE

AutoCAD SHX Text
ELECTRICAL

AutoCAD SHX Text
BUILDING

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
STATION

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
HEADWORKS

AutoCAD SHX Text
BUILDING

AutoCAD SHX Text
UV STATION

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
TO EXISTING

AutoCAD SHX Text
WWTP

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



4" WASTE

6" S
LUDGE

4" SLU
D

G
E

6" 
DECANT 

10" O
U

TFALL

MILL   C
REEK

2" 
NON-P

OTABLE
 W

ATER

SCUM AND FILTRATE RETURN

DEMOLITION

PROPOSED

REPLACE EXISTING
BLOWERS

REPAINT AND REROOF
BUILDING

REROOF
BUILDING

INSTALL NEW
FINE SCREEN AND
GRIT UNIT

INSTALL NEW
FLOW SPLITTER

DEMO EXISTING
GRIT UNIT

STORM OVERFLOW

NEW APPTEC CLARIFIER

NEW APPTEC CLARIFIER

NEW 
LAB/OFFICE

AQUA
PRIME UNIT

NEW 
FLOW METER

EFFLUENT

CLARIFIED EFFLUENT MIXED LIQUOR

REPLACE
EXISTING SLUDGE
BLOWERS

C
LA

R
IF

IE
D

 E
FF

LU
EN

T

CONVERT EXISTING
CL2 CONTACT TANK TO
EFFLUENT PUMP STATION

MIXED LIQUOR

DEMOLISH
EXISTING CHLORINE CONTACT TANK

DEMOLISH
EXISTING
CHLORINE
BUILDING

INTERNAL PARTS

REPLACE EXISTING
CLARIFIER INTERNAL PARTS
(TYPICAL OF 2)

AND
UV  UNIT

NEW
OUTFALL

WASTEWATER TREATMENT PLANT 
SCHEMATIC FOR ALTERNATIVE #1

(AQUA PRIME FILTER)
DUNN ENGINEERS, INC.

© Property of Dunn Engineers, Inc.
          ALL RIGHTS RESERVED

FAYETTE COUNTY, WEST VIRGINIA

Town of Ansted

AutoCAD SHX Text
MAGNETIC

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
GENERATOR

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text
BLOWERS

AutoCAD SHX Text
CONTACT

AutoCAD SHX Text
TREATMENT UNIT

AutoCAD SHX Text
AERATOR

AutoCAD SHX Text
CASCADE

AutoCAD SHX Text
LAB/OFFICE

AutoCAD SHX Text
BUILDING

AutoCAD SHX Text
SLUDGE DEWATERING

AutoCAD SHX Text
BLOWERS

AutoCAD SHX Text
SLUDGE 

AutoCAD SHX Text
HOLDING TANK

AutoCAD SHX Text
SLUDGE 

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
TANK

AutoCAD SHX Text
BUILDING

AutoCAD SHX Text
HEADWORKS

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
REMOVAL

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
DAM

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
STATION

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
PARSHALL FLUME

AutoCAD SHX Text
MECHANICAL SCREEN &

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



WASTEWATER TREATMENT PLANT 
SCHEMATIC FOR ALTERNATIVE #3

4" WASTE

6" S
LUDGE

4" SLU
D

G
E

6" 
DECANT 

10" O
U

TFALL

MILL   C
REEK

INFLUENT

RELOCATE
FLOW METER

RENOVATED GRIT UNIT

RENOVATED

0.5 MGD AVERAGE DAILY FLOW
2.0 MGD REAL WET WEATHER FLOW
(MGD= Million Gallons Per Day)

SCREEN

(SBR CONVERSION)

REPLACE GENERATOR

TREATED EFFLUENT

TREATED EFFLU
ENT

NEW SBR
BASIN

CONVERT EXISTING CLARIFIERS TO
ULTRAVIOLET DISINFECTION

DEMOLISH
SLUDGE HOLDING
TANK & BLOWER

RELOCATED
CASCADE AERATOR

EXISTING
TREATMENT UNITS
CONVERTED TO
AEROBIC DIGESTERS

ABANDON
EXISTING CASCADE
AERATOR

RENOVATED
OFFICE

NEW SBR
BASIN #2

DUNN ENGINEERS, INC.
© Property of Dunn Engineers, Inc.
          ALL RIGHTS RESERVED

FAYETTE COUNTY, WEST VIRGINIA

Town of Ansted

AutoCAD SHX Text
MAGNETIC

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
GENERATOR

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text
BLOWERS

AutoCAD SHX Text
OFFICE

AutoCAD SHX Text
SLUDGE HOLDING TANK

AutoCAD SHX Text
SLUDGE BLOWERS

AutoCAD SHX Text
SCREENING BUILDING

AutoCAD SHX Text
EXISTING DAM

AutoCAD SHX Text
SLUDGE DEWATERING BUILDING

AutoCAD SHX Text
CHLORINE CONTACT TANK

AutoCAD SHX Text
TREATMENT UNIT

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



APPENDIX  D 

PHOTOGRAPHS 

  



DUNN ENGINEERS, INC.

Town of Ansted

Sewage Treatment Plant 

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



Pump Station 1

Pump Station 2

Pump Station 3

Pump Station 4

DUNN ENGINEERS, INC.

Town of Ansted

Existing Pump Station Sites

P
:
\
1
4
1
2
-
A

n
s
t
e
d

\
P

l
a
n

n
i
n

g
\
P

u
m

p
 
S
t
a
 
P

h
o

t
o

s
.
d

w
g

,
 
7
/
1
2
/
2
0
1
6
 
1
0
:
0
0
:
4
9
 
A

M
,
 
A

u
t
o

C
A

D
 
P

D
F
 
(
H

i
g

h
 
Q

u
a
l
i
t
y
 
P

r
i
n

t
)
.
p

c
3

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



Pump Station 5

Pump Station 6

Pump Station  8

DUNN ENGINEERS, INC.

Town of Ansted

Existing Pump Station Sites

P
:
\
1
4
1
2
-
A

n
s
t
e
d

\
P

l
a
n

n
i
n

g
\
P

u
m

p
 
S
t
a
 
P

h
o

t
o

s
.
d

w
g

,
 
7
/
1
2
/
2
0
1
6
 
1
0
:
0
1
:
4
8
 
A

M
,
 
A

u
t
o

C
A

D
 
P

D
F
 
(
H

i
g

h
 
Q

u
a
l
i
t
y
 
P

r
i
n

t
)
.
p

c
3

AutoCAD SHX Text
CHARLESTON, W.V. 25314

AutoCAD SHX Text
400 SOUTH RUFFNER ROAD



APPENDIX  E 

WV NPDES PERMIT NO. WV0020672 

  







































































APPENDIX  F 

ENVIRONMENTAL CORRESPONDENCE 

  



 

 

 
January 10, 2024 
 
 
Ms. Susan Pierce  
Deputy State Historic Preservation Officer 
The Cultural Center 
1900 Kanawha Blvd., E. 
Charleston, WV 25305-0300 
 
 
RE:  Section 106 Review/Cultural Resources Consultation 

Town of Ansted 
Proposed Existing Wastewater Treatment Plant Upgrade 
Fayette County, West Virginia 
Thrasher Project # D10-11008 
 

Ms. Pierce:  
 
The Thrasher Group, Inc. (Thrasher) is currently in the process of preparing a preliminary 
engineering report and a financial assistance application package through the West Virginia (WV) 
Infrastructure and Jobs Development Council, United States Congressionally Directed Spending, the 
WV Water Development Authority’s  Economic Enhancement Grant Fund, and the WV Department 
of Environmental Protections’ Clean Water State Revolving Fund for the Town of Ansted (Town) in 
order to complete an extension and improvements to the sanitary sewer collection system. 
Supporting documentation required as part of the application package includes a Section 106 
review from the WV State Historic Preservation Office (SHPO). Therefore, Thrasher is submitting to 
the WV SHPO a project review request for the Proposed Existing Wastewater Treatment Plant 
Upgrade (Project), located in the United States Geological Survey (USGS) Ansted 7.5-minute 
quadrangle of Fayette County, WV. Please see the USGS Site Location Map, enclosed. 
 
The Town owns and operates a sanitary sewer collection system that serves approximately 600 
customers. Currently, the wastewater treatment plant (WWTP) that serves the system is 
significantly undersized, and much of the existing equipment has exceeded its useful life. In order to 
improve the quality of service provided to customers in the system, the Town is proposing to 
rehabilitate and improve the system. Specifically, the Project is proposing to upgrade and expand 
the capacity of the existing WWTP and construct two basins. The upgrades will be installed in areas 
previously disturbed by the construction of the existing WWTP. No tree clearing will be required 
for the project. The total Project limit of disturbance will encompass approximately 2 acres. Please 
see the Aerial Site Location Map, enclosed.  
 
Architectural Resources: 
A review of the WV SHPO online map viewer identified the nearest National Register of Historic 
Places (NRHP) listed resource as the Halfway House (NRHP #78002792), which is approximately 
0.3-miles northeast of the Project area. The Project will primarily consist of upgrades to the existing 
WWTP. Two new basins will be constructed in a similar location as the WWTP so they will not 
represent a significant viewshed impact or alteration. Please see the WV SHPO Map, enclosed.  
 
 
 



Ms. Susan Pierce 
January 10, 2024 
Page 2 of 2 
 

 
 

Archaeological Resources: 
As the Project will involve construction in previously disturbed areas, archaeological resources are 
not expected to be encountered. The upgrades and expansions to the WWTP will be in areas 
previously disturbed by the existing WWTP equipment. 
 
Thrasher respectfully requests concurrence from the WV SHPO with these determinations. If any 
further documentation is requested for this Project, or any questions or concerns should arise, 
please feel free to contact me at your earliest convenience at (304) 326-6122 or 
jgoudy@thethrashergroup.com.  
 
 
Sincerely, 
 
THE THRASHER GROUP, INC. 
 
 
 
 
JEREMIAH GOUDY 
Environmental Scientist I 
 
 
Enclosures (3): 
USGS Site Location Map 
Aerial Site Location Map 
WV SHPO Map 



USGS Site Location Map 
  



kj
Wastewater
Treatment Plant
38.1312,-81.097654

Copyright:© 2013 National Geographic Society, i-cubed

DISCLAIMER:  The information contained herein is the sole property of The Thrasher Group, Inc. Reproduction of these documents in whole or in part, for any reason without prior written permission, is strictly prohibited. Copyright (C) 2023 THE THRASHER GROUP, INC.

I

Do
cum

en
t P

ath
: R

:\0
10\

D10
-110

08
 To

wn
 of

 An
ste

d W
WT

P U
pg

rad
e &

 Ex
pa

nsi
on

\GI
S\M

XD
\US

GS
 Sit

e L
oca

tio
n_

An
ste

d.m
xd

Fayette

Nicholas
EXTENT INDICATOR Legend

kj Project Extents

Limit of Disturbance

USGS Site Location
Existing WastewaterTreatment

Plant Upgrade 
Fayette County - West Virginia

Town of Ansted

0 2,000 4,0001,000
Feet

1 inch = 2,000 feet

Sheet Number:  USGS 

DETAILS:
Drawn By: cedwards
Quad: Ansted

Date:Surveyed By:
Date: 12/7/2023

MM/DD/YYYYXX/XX
Project No.D10-11008



Aerial Site Location Map 
  



kj

DISCLAIMER:  The information contained herein is the sole property of The Thrasher Group, Inc. Reproduction of these documents in whole or in part, for any reason without prior written permission, is strictly prohibited. Copyright (C) 2023 THE THRASHER GROUP, INC.

I

Do
cum

en
t P

ath
: R

:\0
10\

D10
-110

08
 To

wn
 of

 An
ste

d W
WT

P U
pg

rad
e &

 Ex
pa

nsi
on

\GI
S\M

XD
\Ae

ria
l Si

te 
Lo

cat
ion

_A
nst

ed
.m

xd

Fayette

Nicholas
EXTENT INDICATOR Legend

kj Project Extents

Limit of Disturbance

Aerial Site Location
Existing WastewaterTreatment

Plant Upgrade 
Fayette County - West Virginia

Town of Ansted

0 100 20050
Feet

1 inch = 100 feet

Sheet Number:  1 of 1 

DETAILS:
Drawn By: cedwards
Quad: Ansted

Date:Surveyed By:
Date: 12/7/2023

MM/DD/YYYYXX/XX
Project No.D10-11008



WV SHPO Map 
  



Dufour St

Pa
g
e
S
t

White Row

L
o
g
Tow

n
R
d

Boalt St

M
ill
C
re
e
k

1s

t A
ve

F

ox

A
ve

M
id
la
n
d
T
rl

W
a
rr
e
n
S
t

F
o
x
L
n

Wes
tla
ke

Rd

Co
ke
ov
en

Ho
llo
w
Rd

E
d
g
e
S
t

Ansted

M
ill
C
re
e
k

Shade Cre
ek

C
h
e
s
tn
u
tb
u
rg

R
d

An
sted Water Plant Rd

GH Kincaid
St

Midland Trl

US Census Bureau, WV SHPO

WV SHPO Map

WVGISTC, WVSHPO

Cemeteries - Area

National Register - Area
Condition

Demolished

Active

Cemeteries - Point

National Register - Point
Condition

Demolished

Active

December 6, 2023 0 0.25 0.50.13 mi1:18,056

Notes:



 

 

 
January 10, 2024 
 
 
Mr. Danny Bennett 
Wildlife Diversity Unit 
West Virginia Division of Natural Resources 
738 Ward Road 
Elkins, WV 26241 
 
RE:  Project Review Request 

Town of Ansted 
Proposed Existing Wastewater Treatment Plant Upgrade 
Fayette County, West Virginia 
Thrasher Project # D10-11008 
 

Mr. Bennett: 
 
The Thrasher Group, Inc. (Thrasher) is currently in the process of preparing a preliminary 
engineering report and a financial assistance application package through the West Virginia (WV) 
Infrastructure and Jobs Development Council, United States Congressionally Directed Spending, the 
WV Water Development Authority’s  Economic Enhancement Grant Fund, and the WV Department 
of Environmental Protections’ Clean Water State Revolving Fund for the Town of Ansted (Town) in 
order to complete an extension and improvements to the sanitary sewer collection system. 
Supporting documentation required as part of the application package includes clearance from the 
WV Division of Natural Resources – Wildlife Resources Section (DNR-WRS). Therefore, Thrasher is 
submitting to the WV DNR-WRS a project review request for the Proposed Existing Wastewater 
Treatment Plant Upgrade (Project), located in the United States Geological Survey (USGS) Ansted 
7.5-minute quadrangle of Fayette County, WV. Please see the USGS Site Location Map, enclosed. 
 
The Town owns and operates a sanitary sewer collection system that serves approximately 600 
customers. Currently, the wastewater treatment plant (WWTP) that serves the system is 
significantly undersized, and much of the existing equipment has exceeded its useful life. In order to 
improve the quality of service provided to customers in the system, the Town is proposing to 
rehabilitate and improve the system. Specifically, the Project is proposing to upgrade and expand 
the capacity of the existing WWTP and construct two basins. The upgrades will be installed in areas 
previously disturbed by the construction of the existing WWTP. No tree clearing will be required 
for the project. The total Project limit of disturbance will encompass approximately 2 acres. Please 
see the Aerial Site Location Map, enclosed. 
 
The United States Fish and Wildlife Service (USFWS) Information for Planning and Consultation 
(IPaC) software was reviewed for potential rare, threatened, and endangered (RTE) species habitat 
within the Project area. The IPaC listed twelve RTE species that should be considered as part of an 
effects analysis for the Project: the Indiana bat (Myotis sodalis), the northern long-eared bat (NLEB, 
Myotis septentrionalis), the gray bat (Myotis sodalis), the tricolored bat (Perimyotis subflavus), the 
Virginia big-eared bat (Corynorhinus townsendii virginianus), fanshell (Cyprogenia stegaria), 
northern riffleshell (Epioblasma rangiana), pink mucket (Lampsilis abrupta), sheepnose mussel 
(Plethobasus cyphyus), snuffbox mussel (Epioblasma triquetra), spectaclecase (Cumberlandia 
monodonta), and the Virginia spiraea (Spiraea virginiana). The review indicated that the Project 
area is outside of any critical habitat. Please see the IPaC Report, enclosed.  



Mr. Danny Bennett 
January 10, 2024 
Page 2 of 2 
 

 
 

 
No timbering will be required for this Project. Habitat within the Project area primarily consists of 
previously disturbed areas. Best management practices and erosion and sediment controls will be 
utilized throughout the Project area to minimize downstream transportation of sediment. Publicly 
available Abandoned Mine Land and WV Department of Environmental Protection historical mining 
resources identified no portals within the Project area.  
 
Thrasher is requesting an expedited review of the proposed Project as it relates to potential 
impacts to listed species. If any further documentation is required for this Project, or if any 
questions or concerns should arise, please feel free to contact me at (304) 326-6122 or 
jgoudy@thethrashergroup.com.  
 
Sincerely, 
 
THE THRASHER GROUP, INC. 
 
 
 
 
JEREMIAH GOUDY 
Environmental Scientist I 
 
 
Enclosures (3): 
USGS Site Location Map 
Aerial Site Location Map 
IPaC Report 



USGS Site Location Map 



kj
Wastewater
Treatment Plant
38.1312,-81.097654

Copyright:© 2013 National Geographic Society, i-cubed

DISCLAIMER:  The information contained herein is the sole property of The Thrasher Group, Inc. Reproduction of these documents in whole or in part, for any reason without prior written permission, is strictly prohibited. Copyright (C) 2023 THE THRASHER GROUP, INC.

I

Do
cum

en
t P

ath
: R

:\0
10\

D10
-110

08
 To

wn
 of

 An
ste

d W
WT

P U
pg

rad
e &

 Ex
pa

nsi
on

\GI
S\M

XD
\US

GS
 Sit

e L
oca

tio
n_

An
ste

d.m
xd

Fayette

Nicholas
EXTENT INDICATOR Legend

kj Project Extents

Limit of Disturbance

USGS Site Location
Existing WastewaterTreatment

Plant Upgrade 
Fayette County - West Virginia

Town of Ansted

0 2,000 4,0001,000
Feet

1 inch = 2,000 feet

Sheet Number:  USGS 

DETAILS:
Drawn By: cedwards
Quad: Ansted

Date:Surveyed By:
Date: 12/7/2023

MM/DD/YYYYXX/XX
Project No.D10-11008



Aerial Site Location Map 
  



kj

DISCLAIMER:  The information contained herein is the sole property of The Thrasher Group, Inc. Reproduction of these documents in whole or in part, for any reason without prior written permission, is strictly prohibited. Copyright (C) 2023 THE THRASHER GROUP, INC.

I

Do
cum

en
t P

ath
: R

:\0
10\

D10
-110

08
 To

wn
 of

 An
ste

d W
WT

P U
pg

rad
e &

 Ex
pa

nsi
on

\GI
S\M

XD
\Ae

ria
l Si

te 
Lo

cat
ion

_A
nst

ed
.m

xd

Fayette

Nicholas
EXTENT INDICATOR Legend

kj Project Extents

Limit of Disturbance

Aerial Site Location
Existing WastewaterTreatment

Plant Upgrade 
Fayette County - West Virginia

Town of Ansted

0 100 20050
Feet

1 inch = 100 feet

Sheet Number:  1 of 1 

DETAILS:
Drawn By: cedwards
Quad: Ansted

Date:Surveyed By:
Date: 12/7/2023

MM/DD/YYYYXX/XX
Project No.D10-11008



IPaC Report 
  



December 07, 2023

United States Department of the Interior
FISH AND WILDLIFE SERVICE

West Virginia Ecological Services Field Office
6263 Appalachian Highway

Davis, WV 26260-8061
Phone: (304) 866-3858 Fax: (304) 866-3852

In Reply Refer To: 
Project Code: 2024-0024138 
Project Name: Town of Ansted - Existing Wastewater Treatment Plant Upgrade and Expansion
 
Subject: List of threatened and endangered species that may occur in your proposed project 

location or may be affected by your proposed project

To Whom It May Concern:

The enclosed species list identifies threatened, endangered, proposed and candidate species, as 
well as proposed and final designated critical habitat, that may occur within the boundary of your 
proposed project and/or may be affected by your proposed project. The species list fulfills the 
requirements of the U.S. Fish and Wildlife Service (Service) under section 7(c) of the 
Endangered Species Act (Act) of 1973, as amended (16 U.S.C. 1531 et seq.).

New information based on updated surveys, changes in the abundance and distribution of 
species, changed habitat conditions, or other factors could change this list. Please feel free to 
contact us if you need more current information or assistance regarding the potential impacts to 
federally proposed, listed, and candidate species and federally designated and proposed critical 
habitat. Please note that under 50 CFR 402.12(e) of the regulations implementing section 7 of the 
Act, the accuracy of this species list should be verified after 90 days. This verification can be 
completed formally or informally as desired. The Service recommends that verification be 
completed by visiting the IPaC website at regular intervals during project planning and 
implementation for updates to species lists and information. An updated list may be requested 
through the IPaC system by completing the same process used to receive the enclosed list.

The purpose of the Act is to provide a means whereby threatened and endangered species and the 
ecosystems upon which they depend may be conserved. Under sections 7(a)(1) and 7(a)(2) of the 
Act and its implementing regulations (50 CFR 402 et seq.), Federal agencies are required to 
utilize their authorities to carry out programs for the conservation of threatened and endangered 
species and to determine whether projects may affect threatened and endangered species and/or 
designated critical habitat.

A Biological Assessment is required for construction projects (or other undertakings having 
similar physical impacts) that are major Federal actions significantly affecting the quality of the 
human environment as defined in the National Environmental Policy Act (42 U.S.C. 4332(2) 
(c)). For projects other than major construction activities, the Service suggests that a biological 



12/07/2023   2

   

evaluation similar to a Biological Assessment be prepared to determine whether the project may 
affect listed or proposed species and/or designated or proposed critical habitat. Recommended 
contents of a Biological Assessment are described at 50 CFR 402.12.

If a Federal agency determines, based on the Biological Assessment or biological evaluation, that 
listed species and/or designated critical habitat may be affected by the proposed project, the 
agency is required to consult with the Service pursuant to 50 CFR 402. In addition, the Service 
recommends that candidate species, proposed species and proposed critical habitat be addressed 
within the consultation. More information on the regulations and procedures for section 7 
consultation, including the role of permit or license applicants, can be found in the "Endangered 
Species Consultation Handbook" at:

https://www.fws.gov/sites/default/files/documents/endangered-species-consultation- 
handbook.pdf

Migratory Birds: In addition to responsibilities to protect threatened and endangered species 
under the Endangered Species Act (ESA), there are additional responsibilities under the 
Migratory Bird Treaty Act (MBTA) and the Bald and Golden Eagle Protection Act (BGEPA) to 
protect native birds from project-related impacts. Any activity, intentional or unintentional, 
resulting in take of migratory birds, including eagles, is prohibited unless otherwise permitted by 
the U.S. Fish and Wildlife Service (50 C.F.R. Sec. 10.12 and 16 U.S.C. Sec. 668(a)). For more 
information regarding these Acts, see https://www.fws.gov/program/migratory-bird-permit/what- 
we-do.

The MBTA has no provision for allowing take of migratory birds that may be unintentionally 
killed or injured by otherwise lawful activities. It is the responsibility of the project proponent to 
comply with these Acts by identifying potential impacts to migratory birds and eagles within 
applicable NEPA documents (when there is a federal nexus) or a Bird/Eagle Conservation Plan 
(when there is no federal nexus). Proponents should implement conservation measures to avoid 
or minimize the production of project-related stressors or minimize the exposure of birds and 
their resources to the project-related stressors. For more information on avian stressors and 
recommended conservation measures, see https://www.fws.gov/library/collections/threats-birds.

In addition to MBTA and BGEPA, Executive Order 13186: Responsibilities of Federal Agencies 
to Protect Migratory Birds, obligates all Federal agencies that engage in or authorize activities 
that might affect migratory birds, to minimize those effects and encourage conservation measures 
that will improve bird populations. Executive Order 13186 provides for the protection of both 
migratory birds and migratory bird habitat. For information regarding the implementation of 
Executive Order 13186, please visit https://www.fws.gov/partner/council-conservation- 
migratory-birds.

We appreciate your concern for threatened and endangered species. The Service encourages 
Federal agencies to include conservation of threatened and endangered species into their project 
planning to further the purposes of the Act. Please include the Consultation Code in the header of 
this letter with any request for consultation or correspondence about your project that you submit 
to our office.



12/07/2023   3

   

▪
▪
▪
▪
▪

Attachment(s):

Official Species List
USFWS National Wildlife Refuges and Fish Hatcheries
Bald & Golden Eagles
Migratory Birds
Wetlands

OFFICIAL SPECIES LIST
This list is provided pursuant to Section 7 of the Endangered Species Act, and fulfills the 
requirement for Federal agencies to "request of the Secretary of the Interior information whether 
any species which is listed or proposed to be listed may be present in the area of a proposed 
action".

This species list is provided by:

West Virginia Ecological Services Field Office
6263 Appalachian Highway
Davis, WV 26260-8061
(304) 866-3858



12/07/2023   4

   

PROJECT SUMMARY
Project Code: 2024-0024138
Project Name: Town of Ansted - Existing Wastewater Treatment Plant Upgrade and 

Expansion
Project Type: Wastewater Facility - Maintenance / Modification
Project Description: The Town owns and operates a sanitary sewer collection system that 

serves approximately 600 customers. Currently, the wastewater treatment 
plant (WWTP) that serves the system is significantly undersized 
hydraulically, and much of the existing equipment has exceeded its useful 
life. In order to improve the quality of service provided to customers in 
the system, the Town is proposing to rehabilitate and improve the system. 
Specifically, the Project is proposing to upgrade and expand the capacity 
of the existing WWTP and construct two basins. The upgrades will be 
installed in areas previously disturbed by the construction of the existing 
WWTP. No tree clearing will be required for the project. The total Project 
limit of disturbance will encompass approximately 2 acres.

Project Location:
The approximate location of the project can be viewed in Google Maps: https:// 
www.google.com/maps/@38.13159975,-81.0972594109111,14z

Counties: Fayette County, West Virginia



12/07/2023   5

   

1.

▪

ENDANGERED SPECIES ACT SPECIES
There is a total of 13 threatened, endangered, or candidate species on this species list.

Species on this list should be considered in an effects analysis for your project and could include 
species that exist in another geographic area. For example, certain fish may appear on the species 
list because a project could affect downstream species. Note that 6 of these species should be 
considered only under certain conditions.

IPaC does not display listed species or critical habitats under the sole jurisdiction of NOAA 
Fisheries , as USFWS does not have the authority to speak on behalf of NOAA and the 
Department of Commerce.

See the "Critical habitats" section below for those critical habitats that lie wholly or partially 
within your project area under this office's jurisdiction. Please contact the designated FWS office 
if you have questions.

NOAA Fisheries, also known as the National Marine Fisheries Service (NMFS), is an 
office of the National Oceanic and Atmospheric Administration within the Department of 
Commerce.

MAMMALS
NAME STATUS

Gray Bat Myotis grisescens
No critical habitat has been designated for this species.
Species profile: https://ecos.fws.gov/ecp/species/6329

Endangered

Indiana Bat Myotis sodalis
There is final critical habitat for this species. Your location does not overlap the critical habitat.
This species only needs to be considered under the following conditions:

All activities in this location should consider potential effects to this species. This project is 
not within a known-use area, but potentially occupied habitat may exist. Please contact the 
WVFO for further coordination.

Species profile: https://ecos.fws.gov/ecp/species/5949

Endangered

Northern Long-eared Bat Myotis septentrionalis
No critical habitat has been designated for this species.
Species profile: https://ecos.fws.gov/ecp/species/9045

Endangered

Tricolored Bat Perimyotis subflavus
No critical habitat has been designated for this species.
Species profile: https://ecos.fws.gov/ecp/species/10515

Proposed 
Endangered

Virginia Big-eared Bat Corynorhinus (=Plecotus) townsendii virginianus
There is final critical habitat for this species. Your location does not overlap the critical habitat.
Species profile: https://ecos.fws.gov/ecp/species/8369

Endangered

1



12/07/2023   6

   

▪

▪

▪

▪

CLAMS
NAME STATUS

Fanshell Cyprogenia stegaria
No critical habitat has been designated for this species.
This species only needs to be considered under the following conditions:

This project occurs within a watershed known to support this species. Review the project 
design guidelines for more information about next steps and contacting the WVFO.

Species profile: https://ecos.fws.gov/ecp/species/4822
General project design guidelines:  

https://ipac.ecosphere.fws.gov/project/G6QY74ULYVBIZMWJXZMM64P4O4/documents/ 
generated/6470.pdf

Endangered

Northern Riffleshell Epioblasma rangiana
No critical habitat has been designated for this species.
Species profile: https://ecos.fws.gov/ecp/species/527
General project design guidelines:  

https://ipac.ecosphere.fws.gov/project/G6QY74ULYVBIZMWJXZMM64P4O4/documents/ 
generated/6462.pdf

Endangered

Pink Mucket (pearlymussel) Lampsilis abrupta
No critical habitat has been designated for this species.
This species only needs to be considered under the following conditions:

This project occurs within a watershed known to support this species. Review the project 
design guidelines for more information about next steps and contacting the WVFO.

Species profile: https://ecos.fws.gov/ecp/species/7829
General project design guidelines:  

https://ipac.ecosphere.fws.gov/project/G6QY74ULYVBIZMWJXZMM64P4O4/documents/ 
generated/6463.pdf

Endangered

Sheepnose Mussel Plethobasus cyphyus
No critical habitat has been designated for this species.
This species only needs to be considered under the following conditions:

This project occurs within a watershed known to support this species. Review the project 
design guidelines for more information about next steps and contacting the WVFO.

Species profile: https://ecos.fws.gov/ecp/species/6903
General project design guidelines:  

https://ipac.ecosphere.fws.gov/project/G6QY74ULYVBIZMWJXZMM64P4O4/documents/ 
generated/6465.pdf

Endangered

Snuffbox Mussel Epioblasma triquetra
No critical habitat has been designated for this species.
This species only needs to be considered under the following conditions:

This project occurs within a watershed known to support this species. Review the project 
design guidelines for more information about next steps and contacting the WVFO.

Species profile: https://ecos.fws.gov/ecp/species/4135
General project design guidelines:  

https://ipac.ecosphere.fws.gov/project/G6QY74ULYVBIZMWJXZMM64P4O4/documents/ 
generated/6466.pdf

Endangered

Spectaclecase (mussel) Cumberlandia monodonta
No critical habitat has been designated for this species.
This species only needs to be considered under the following conditions:

Endangered



12/07/2023   7

   

▪

NAME STATUS

This project occurs within a watershed known to support this species. Review the project 
design guidelines for more information about next steps and contacting the WVFO.

Species profile: https://ecos.fws.gov/ecp/species/7867
General project design guidelines:  

https://ipac.ecosphere.fws.gov/project/G6QY74ULYVBIZMWJXZMM64P4O4/documents/ 
generated/6467.pdf

INSECTS
NAME STATUS

Monarch Butterfly Danaus plexippus
No critical habitat has been designated for this species.
Species profile: https://ecos.fws.gov/ecp/species/9743

Candidate

FLOWERING PLANTS
NAME STATUS

Virginia Spiraea Spiraea virginiana
No critical habitat has been designated for this species.
Species profile: https://ecos.fws.gov/ecp/species/1728

Threatened

CRITICAL HABITATS
THERE ARE NO CRITICAL HABITATS WITHIN YOUR PROJECT AREA UNDER THIS OFFICE'S 
JURISDICTION.

YOU ARE STILL REQUIRED TO DETERMINE IF YOUR PROJECT(S) MAY HAVE EFFECTS ON ALL 
ABOVE LISTED SPECIES.

USFWS NATIONAL WILDLIFE REFUGE LANDS 
AND FISH HATCHERIES
Any activity proposed on lands managed by the National Wildlife Refuge system must undergo a 
'Compatibility Determination' conducted by the Refuge. Please contact the individual Refuges to 
discuss any questions or concerns.

THERE ARE NO REFUGE LANDS OR FISH HATCHERIES WITHIN YOUR PROJECT AREA.

BALD & GOLDEN EAGLES
Bald and golden eagles are protected under the Bald and Golden Eagle Protection Act  and the 
Migratory Bird Treaty Act .

Any person or organization who plans or conducts activities that may result in impacts to bald or 
golden eagles, or their habitats , should follow appropriate regulations and consider 
implementing appropriate conservation measures, as described below.

1
2

3



12/07/2023   8

   

1.
2.
3.

1.
2.
3.

The Bald and Golden Eagle Protection Act of 1940.
The Migratory Birds Treaty Act of 1918.
50 C.F.R. Sec. 10.12 and 16 U.S.C. Sec. 668(a)

THERE ARE NO BALD AND GOLDEN EAGLES WITHIN THE VICINITY OF YOUR PROJECT AREA.

MIGRATORY BIRDS
Certain birds are protected under the Migratory Bird Treaty Act  and the Bald and Golden Eagle 
Protection Act .

Any person or organization who plans or conducts activities that may result in impacts to 
migratory birds, eagles, and their habitats  should follow appropriate regulations and consider 
implementing appropriate conservation measures, as described below.

The Migratory Birds Treaty Act of 1918.
The Bald and Golden Eagle Protection Act of 1940.
50 C.F.R. Sec. 10.12 and 16 U.S.C. Sec. 668(a)

For guidance on when to schedule activities or implement avoidance and minimization measures 
to reduce impacts to migratory birds on your list, click on the PROBABILITY OF PRESENCE 
SUMMARY at the top of your list to see when these birds are most likely to be present and 
breeding in your project area.

NAME BREEDING SEASON

Canada Warbler Cardellina canadensis
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/9643

Breeds May 20 to Aug 
10

Cerulean Warbler Dendroica cerulea
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/2974

Breeds Apr 27 to Jul 
20

Chimney Swift Chaetura pelagica
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/9406

Breeds Mar 15 to Aug 
25

Golden-winged Warbler Vermivora chrysoptera
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/8745

Breeds May 1 to Jul 20

1
2

3



12/07/2023   9

   

 no data survey effort breeding season probability of presence

NAME BREEDING SEASON

Kentucky Warbler Oporornis formosus
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/9443

Breeds Apr 20 to Aug 
20

Red-headed Woodpecker Melanerpes erythrocephalus
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/9398

Breeds May 10 to Sep 
10

Wood Thrush Hylocichla mustelina
This is a Bird of Conservation Concern (BCC) throughout its range in the 
continental USA and Alaska.
https://ecos.fws.gov/ecp/species/9431

Breeds May 10 to Aug 
31

PROBABILITY OF PRESENCE SUMMARY
The graphs below provide our best understanding of when birds of concern are most likely to be 
present in your project area. This information can be used to tailor and schedule your project 
activities to avoid or minimize impacts to birds. Please make sure you read the supplemental 
information and specifically the FAQ "Proper Interpretation and Use of Your Migratory Bird 
Report" before using or attempting to interpret this report.

Probability of Presence ( )

Green bars; the bird's relative probability of presence in the 10km grid cell(s) your project 
overlaps during that week of the year.

Breeding Season ( )
Yellow bars; liberal estimate of the timeframe inside which the bird breeds across its entire 
range.

Survey Effort ( )
Vertical black lines; the number of surveys performed for that species in the 10km grid cell(s) 
your project area overlaps.

No Data ( )
A week is marked as having no data if there were no survey events for that week.

SPECIES JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC
Canada Warbler
BCC Rangewide 
(CON)



12/07/2023   10

   

▪
▪

▪

▪

▪

Cerulean Warbler
BCC Rangewide 
(CON)

Chimney Swift
BCC Rangewide 
(CON)

Golden-winged 
Warbler
BCC Rangewide 
(CON)

Kentucky Warbler
BCC Rangewide 
(CON)

Red-headed 
Woodpecker
BCC Rangewide 
(CON)

Wood Thrush
BCC Rangewide 
(CON)

Additional information can be found using the following links:

Eagle Management https://www.fws.gov/program/eagle-management
Measures for avoiding and minimizing impacts to birds https://www.fws.gov/library/ 
collections/avoiding-and-minimizing-incidental-take-migratory-birds
Nationwide conservation measures for birds https://www.fws.gov/sites/default/files/ 
documents/nationwide-standard-conservation-measures.pdf
Supplemental Information for Migratory Birds and Eagles in IPaC https://www.fws.gov/ 
media/supplemental-information-migratory-birds-and-bald-and-golden-eagles-may-occur- 
project-action

WETLANDS
Impacts to NWI wetlands and other aquatic habitats may be subject to regulation under Section 
404 of the Clean Water Act, or other State/Federal statutes.

For more information please contact the Regulatory Program of the local U.S. Army Corps of 
Engineers District.

Please note that the NWI data being shown may be out of date. We are currently working to 
update our NWI data set. We recommend you verify these results with a site visit to determine 
the actual extent of wetlands on site.

RIVERINE
R3RBH



12/07/2023   11

   

IPAC USER CONTACT INFORMATION
Agency: The Thrasher Group
Name: Courtney Edwards
Address: 1000 Corporate Landing
City: Charleston
State: WV
Zip: 25311
Email cedwards@thethrashergroup.com
Phone: 8006538000

LEAD AGENCY CONTACT INFORMATION
Lead Agency: Army Corps of Engineers



































Governor Jim Justice Director Brett W. McMillion

January 12, 2024

Jeremiah Goudy
Environmental Scientist II
The Thrasher Group, Inc.
1000 Corporate Landing
Charleston, WV 25311
jgoudy@thethrashergroup.com

Dear Mr. Goudy,

We have reviewed Natural Heritage Program files for information on rare, threatened,
and endangered (RTE) species and sensitive habitats for the area of the proposed Town of
Ansted Existing Wastewater Treatment Plant Upgrade in Fayette County Thrasher Project
#D10-11008.

According to our database, the project lies within two species of bat buffer and one
sensitive habitat as listed on the table below.

Species (Latin Name)
or Habitat Feature Common Name Location/Description Status

Corynorhinus
townsendii virginianus

Virginia big eared
bat

(4) caves/portals
6 mile buffer Federal: endangered

Perimyotis subflavus Tricolored bat (3) caves/portals
5 mile buffer

Federal: proposed to be
listed

Mill Creek adjacent State: high quality
warmwater trout stocked

The information provided above is the product of a database search and retrieval. This
information does not satisfy other consultation or permitting requirements for disturbances to the
natural resources of the state, and further consultation may be required.

Additionally, any concurrence requirements for federally listed species must come from
the US Fish and Wildlife Service. The Wildlife Resources Section knows of no other surveys that
have been conducted in the area for rare species or rare species habitat. Consequently, this
response is based on information currently available and should not be considered a
comprehensive survey of the area under review. This response is valid for two years.

WEST VIRGINIA DIVISION OF NATURAL RESOURCES | ELKINS OPERATION CENTER
P.O. Box 67 | 738 Ward Road | Elkins, WV 26241 | ph (304) 637-0245 | fax (304) 637-0250 | WVdnr.gov

mailto:jgoudy@thethrashergroup.com


The information provided searched the following RTE bat buffers: Indiana bat (roost
buffers - 2.5 miles, capture buffers - 5 miles, cave buffers - 5 miles), Northern Long-eared bat
(roost buffers - 0.25 miles, capture buffers - 3 miles, cave buffers - 0.5 and 5 miles), tricolored
bat (capture buffers - 3 miles, cave buffers - 5 miles) and the Virginia Big-Eared bat (cave
buffers - 6 miles). The information provided above is the product of a database search and
retrieval. This information does not satisfy other consultation or permitting requirements for
disturbances to the natural resources of the state, and further consultation may be required.
Additionally, any concurrence requirements for federally listed species must come from the US
Fish and Wildlife Service.

Thank you for your inquiry, and should you have any questions please feel free to
contact me at the number below, or Anne.M.Wakeford@wv.gov. Enclosed please find an
invoice.

Sincerely,

Anne M .Wakeford
Anne M. Wakeford
Wildlife Biologist
Environmental Coordination
Operations Unit

Enclosure

Drive\Invoices\Thrasher 9

mailto:Anne.M.Wakeford@wv.gov






APPENDIX  G 

DMR SUMMARY - WASTEWATER TREATMENT PLANT DATA  

(JAN 2022 – FEB 2024) 

  



Month NH3

AVG Peak Effluent % Effluent %
Permit Limits 30 mg/l 85 30 mg/l 85 15 mg/l

January 2022 0.37 0.71 9.20 95.00 11.80 87.00 0.15
February 0.37 0.49 5.10 95.00 11.00 88.00 0.15
March 0.37 0.60 11.00 72.50 18.50 57.00 0.19
April 0.31 0.56 16.00 87.00 19.80 82.00 0.43
May 0.32 0.69 9.00 98.30 9.60 94.30 0.20
June 0.22 0.57 20.00 85.00 12.00 90.00 0.46
July 0.35 0.74 4.40 97.80 10.20 95.40 0.06
August 0.24 0.61 3.00 97.27 12.00 85.00 0.15
September 0.31 0.65 3.70 97.50 7.11 95.30 0.09
October 0.30 0.75 4.40 96.33 9.20 91.64 0.68
November 0.30 0.54 4.30 94.27 9.20 87.73 0.04
December 0.34 0.65 5.80 91.94 9.43 90.45 0.06

Month NH3

AVG Peak Effluent % Effluent %
Permit Limits 30 mg/l 85 30 mg/l 85 15 mg/l

January 2023 0.31 0.68 11.00 84.50 24.80 73.00 0.05
February 0.44 0.78 10.00 98.80 11.20 91.50 0.01
March 0.38 0.58 5.50 95.00 12.00 87.50 0.29
April 0.35 0.49 18.00 83.00 13.70 88.00 2.80
May 0.32 0.47 11.00 68.57 8.86 92.09 3.00
June 0.22 0.18 9.40 93.70 13.00 90.10 13.00
July 0.36 0.94 29.00 77.70 8.20 88.90 1.80
August 0.27 0.65 11.00 89.00 11.10 88.00 3.00
September 0.35 0.89 6.70 93.00 8.00 92.50 0.14
October 0.25 0.47 13.00 90.00 14.40 83.00 1.30
November 0.30 0.53 9.00 96.80 13.40 92.30 0.33
December 0.39 0.92 22.00 56.00 64.00 0.05

Month NH3

AVG Peak Effluent % Effluent %
Permit Limits 30 mg/l 85 30 mg/l 85 15 mg/l

January 2024 0.526 1 20 77.3 32 56.8 1.10
February 0.54 1 36 33.33 36 10 0.08
AVERAGE 0.34 0.66 11.85 86.33 15.79 79.9 1.14

Flows BOD SS

    Town of Ansted Wastewater Treatment Plant - DMR Data 2022-2024

Flows BOD SS

Report only

Flows BOD SS

Permit Violations

Report only

Report only

R:\010\D10-11008 Town of Ansted WWTP Upgrade & Expansion\200 - Planning\3. Preliminary Engineering Report\1. Attachments to PER\DMR Data 
2023-Feb 2024 - Ansted WWTP.xlsx



APPENDIX  H 

WV DEP ORDER NO. 8839 

  

































APPENDIX  I 

EXISTING TARIFF 

  



P.S.C. W. Va. No. 13 
Canceling P.S.C. W. Va. No. 12 

TOWN OF ANSTED, a public utility 

OF 

ANSTED, WEST VIRGINIA 

RATES, RULES AND REGULATIONS FOR FURNISHING 

SEWERAGE AND SEWAGE DISPOSAL SERVICE 

at Ansted and vicinity, Fayette County, West Virginia 

Filed with THE PUBLIC SERVICE COMMISSION 
of 

WEST VIRGINIA 

Issued May 23,2023 Effective for service rendered 
on or after April 20,2023. 

Adopted by Town Council on December 3, 2020, 
and upon substantial completion of the project 
approved by the Public Service Commission in 
Case No. 20-0710-S-CN. 
ORDS Ansted 20A 

Issued by TOWN OF ANSTED, a public utility 



TOWN OF ANSTED (Sewer) P.S.C. W. Va. No. 13 
Original Sheet No. 1 

RULES AND REGULATIONS 

I. Rules and Reaulations for the Government of Seweraae Utilities adopted by 
the Public Service Commission of West Virginia, and now in effect, and all 
amendments thereto and modifications thereof hereafter made by said 
Commission. 

II. The Town of Ansted shall have a lien on all lands, building and premises 
served by the sewer facilities thereof, which lien shall attach when fees, rates 
and charges have been delinquent for 30 days, as provided by West Virginia 
Code, Chapter 16, Article 13, Section 16. 



TOWN OF ANSTED (Sewer) P.S.C. W. Va. No. 13 
Original Sheet No. 2 

AP P L I CAB I L ITY 
Applicable inside the entire territory served. 

AVAl LAB I L ITY 0 F SERVICE 
Available for general domestic, commercial and industrial sanitary sewer 
service. 

(I) RATES 
Flat rate per 1,000 gallons used per month $20.10 per 1,000 gallons 

(I) MINIMUM CHARGE 
No bill will be rendered for less than $40.20, which is equivalent of 2,000 
gallons per month at a rate of $20.10 per 1000 gallons. 

(I) UNMETERED RATE 
The unmetered monthly bill shall be $80.40 per month (based on 4000 
gal lo ns) . 

CONNECTION CHARGE 
The connection charge for each new tap to the system shall be $300.00 or the 
actual costs as solely determined by the Town. 

DISCONNECT FOR NON-PAYMENT 
If any bill is not paid within 20 days after the bill due date, water service to the 
customer will be discontinued and will not be restored until all past due bills 
have been paid in full, together with all penalty charges, the disconnection 
charge and the reconnection charge, subject to the applicable rules of the 
Public Service Commission of West Virginia. 

(I) Indicates increase 

T\TARiFFS\SEWER\nNSTED-#l3S-(PENDING) DOC 



TOWN OF ANSTED (Sewer) P.S.C. W. Va. No. 13 
Original Sheet No. 3 

DlSCON NECTIRECON NECTIADMIN ISTRATIVE FEES 
Whenever water service has been disconnected for nonpayment of sewer bills 
in conjunction with a water service termination agreement with West Virginia 
American Water, a disconnection fee of $20.00 shall be charged; or in the 
event the delinquent sewer bill is collected by the water company, an 
administrative fee of $20.00 shall be charged. 

Whenever water service has been disconnected for nonpayment of sewer bills 
in conjunction with a water service termination agreement with West Virginia 
American Water, a reconnection fee of $20.00 shall be charged; or in the 
event the delinquent sewer bill is collected by the water company, an 
administrative fee of $20.00 shall be charged. 

DELAYED PAYMENT PENALTY 
The above schedule is net. On all accounts not paid in full when due, ten 
percent ( I  0%) will be added to the net current amount unpaid. This payment 
is not interest and is to be collected only once for each bill where it is 
appropriate. 

S EC U RlTY DEPOSIT 
A security deposit will be required for all new accounts opened within the 
territory served. The deposit shall be not more than fifty dollars ($50) or two- 
twelfths (2I12) of the average annual usage of the applicant’s specific 
customer class, whichever is greater. 

RETURNED CHECK CHARGE 
A service charge equal to the actual bank fee assessed by the banking 
institution to the sewer utility up to a maximum of $25.00 (per W Code 61-3- 
39e) will be imposed upon any customer whose check for payment of charges 
is returned by the banking institution due to insufficient funds. 

T:\TARIFFS\SEWER\ANSTED-#l BS-(PENDING).DOC 



TOWN OF ANSTED (Sewer) P.S.C. W. Va. No. 13 
Original Sheet No. 4 

MUNICIPAL EXCISE TAX SURCHARGE 
The municipality listed below, having imposed public utility tax computed on 
the basis of two percent (2%) of revenues from the sewer service sales by the 
sewer utility within the corporate limits of such municipalities, shall be billed as 
a “surcharge” to the customers receiving service within said corporate limits. 

The sewer utility is required to collect the utility tax pursuant to West Virginia 
Code (8-1 3-5a). 

Customers receiving sewer service within the corporate limits of the specified 
municipality shall pay a surcharge based on the following surcharge rates: 

Municipality Utility Excise Tax 
Town of Ansted Local Utility Excise Tax Rate: Two Percent (2%) 

STORM SEWER DRAIN AND BROKEN OR DAMAGED SERVICE 
CONNECTION 

No person shall connect or permit to be connected a storm sewer or storm 
drain to a sanitary sewer, or otherwise allow or permit storm water to enter a 
sanitary sewer, or continue to have a storm sewer or storm drain connected to 
a sanitary sewer, or continue to allow or permit storm water to enter a sanitary 
sewer. 

The provision of this section shall also apply outside the municipality where 
sanitary sewers are connected to the sanitary sewer system of the Town of 
Ansted. 

Wherever the Town of Ansted Sewer Department has discovered that a 
customer’s broken or damaged service connection, roof drain, downspout, 
storm sewer, or other similar or like facilities conducting surface water have 
been connected to the Town of Ansted sanitary sewer system, and such 
customer has failed to take appropriate action within thirty (30) days of receipt 
of a demand by the Town of Ansted Sewer Department in accordance with the 
Rules and Regulations of the Public Service Commission of West Virginia, to 
eliminate such connection or defect, a surcharge will be imposed upon the 
customer calculated on the basis of the following formula: 

T:\TARIFFS\SEWER\ANSTED_#13S-(PENDING) DOC 



TOWN OF ANSTED (Sewer) P.S.C. W. Va. No. 13 
Original Sheet No. 5 

STORM SEWER DRAIN AND BROKEN OR DAMAGED SERVICE 
CONNECTION (Continued) 

S = A x  R x .0006233 x C 

S - The surcharge in dollars. 

A - The area under roof and/or the area of any other water collection 
surface connected to the sanitary sewer, in square feet. 

R - The measured monthly rainfall. 

.(IO06233 - A conversion factor to change inches of rain x square feet of 
surface to thousands of gallons of water. 

C - The Town of Ansted Sewer Department approved rate per 
thousand gallons of sewage treated. 

The Town of Ansted Sewer Department shall not impose the surcharge 
unless, and until, the customer has been notified by certified mail, return 
receipt requested, or by hand delivery, that it has been established by smoke 
testing, dye testing, or on-site inspection that rain or other surface water is 
being introduced into the sanitary sewer system at the customer’s location, 
and that the customer has not acted within thirty (30) days from receipt of 
such notice to divert the water from the sanitary sewer. 

Said surcharge shall be calculated and imposed for each month that said 
condition continues to exist. Failure to pay the surcharge andlor correct the 
situation shall give rise to the possible termination of water service in 
accordance with the Rules and Regulations of the Public Service Commission 
of West Virginia. 

The above rates and charges shall be applicable for any owner or occupant of 
each and every lot or parcel of land or building situate within or without the 
corporate limits of the Town of Ansted and having any connection to the 
sanitary sewer system of the Town of Ansted. 

T\TARIFFS\SEWER\ANSTED-#l JS-(PENDING).DOC 



APPENDIX  J 

§ 5-G INFORMATION 

  





APPENDIX  K 

AQUA “PRIME” FILTER MANUFACTURER’S LITERATURE 

  









APPENDIX  L 

PUBLIC MEETING MINUTES 

  





APPENDIX  M 

POPULATION DATA FOR 2024 (ESTIMATES / US CENSUS) 

  



Ansted, West Virginia Population 2024 

1,258 

Ansted is a town located in Fayette County West Virginia. Ansted has a 2024 population 
of 1,258. Ansted is currently declining at a rate of -1.1% annually and its population 
has decreased by -4.12% since the most recent census, which recorded a population of 1,312 in 
2020. 

The average household income in Ansted is $60,677 with a poverty rate of 22.06%. The median age 
in Ansted is 39.9 years: 32.6 years for males, and 45.9 years for females. 

Ansted Demographics 

According to the most recent ACS, the racial composition of Ansted was: 

• White: 98.9% 

• Two or more races: 1.1% 

• Black or African American: 0% 

• Native American: 0% 

• Asian: 0% 

• Native Hawaiian or Pacific Islander: 0% 

• Other race: 0% 

State 

West Virginia 

County 

Fayette County 

Land Area (mi²) 

1.6 sq mi 

Density (mi²) 

803.20/sq mi 

Growth Since 2020 

-4.12% (-54) 

The current population of Ansted, West Virginia is 1,258 based on our projections of the latest US 
Census estimates (released May 2024). The last official US Census in 2020 recorded the population 
at 1,312. 

SOURCE: https://worldpopulationreview.com/us-cities/west-virginia/ansted 

file://reg.local/pz/Projects/us-counties/west-virginia/fayette-county
file://reg.local/pz/Projects/states/west-virginia
file://reg.local/pz/Projects/states/west-virginia
file://reg.local/pz/Projects/us-counties/west-virginia/fayette-county
https://worldpopulationreview.com/us-cities/west-virginia/ansted


APPENDIX  N 

COST ESTIMATES / BUDGETS 

  



TOWN OF ANSTED
UPGRADE EXISTING WWTP (350,000 GPD)
PRELIMINARY COST ESTIMATE - OPTION 1

Thrasher Project # D10-11008.00

January 2023

DESCRIPTION TOTAL COST

Replace Lights & Fans (Screen Room) 1            LS $75,000.00 /LS $75,000.00
Add Grit Removal & Fine Screen 1            LS $800,000.00 /LS $800,000.00
Demo Existing Grit Unit 1            LS $25,000.00 /LS $25,000.00
Re-paint & Re-roof Screen Building 1            LS $75,000.00 /LS $75,000.00
Re-paint & Re-roof Blower Building 1            LS $85,000.00 /LS $85,000.00
Replace Aeration Tank Blowers 1            LS $150,000.00 /LS $150,000.00
Replace Clarifier Flights, Chains, Drives 
& Weirs 2            EA $125,000.00 /EA $250,000.00
New Splitter Box 1            EA $100,000.00 /EA $100,000.00
Demo Existing Chlorine Building & 
Chlorine Contact Tank Interiors 2            EA $25,000.00 /EA $50,000.00
Effluent Pump Station 1            LS $250,000.00 /LF $250,000.00
Aqua Prime Filter Unit 1            LS $1,500,000.00 /LS $1,500,000.00
Construct New Clarifier 2            EA $175,000.00 /EA $350,000.00
New UV Disinfection Unit 1            LS $400,000.00 /LS $400,000.00
Construct New Outfall 1            LS $100,000.00 /LS $100,000.00
New Flow Meter 1            LS $45,000.00 /LS $45,000.00
New Lab Building 1            LS $250,000.00 /LS $250,000.00
Site Piping 1            LS $175,000.00 /LS $175,000.00
Site Grading 1            LS $100,000.00 /LS $100,000.00
Electrical System Upgrade 1            LS $150,000.00 /LS $150,000.00
Replace Digester Blowers 1            LS $75,000.00 /LS $75,000.00
Replace RAS Pumps 1            LS $100,000.00 /LS $100,000.00
Miscellaneous 1            LS $200,000.00 /LS $200,000.00
Site Restoration 1            LS $100,000.00 /LS $100,000.00
Mobilization 1            LS $50,000.00 /LS $50,000.00
Video Taping of Project Area -         LS $0.00 /LS $0.00

Construction Sub-Total $5,455,000.00
Construction Contingency @ ± 15% $818,000.00

CONSTRUCTION TOTAL $6,273,000.00

QUANTITY UNIT PRICE

R:\Dunn\Secretary\1400-1423\1412\Reports\FP - PER\NEW\Appendix N - Alt 1 Cost Est - Upgrade Existing WWTP  Page 12.xlsx



TOWN OF ANSTED
CONSTRUCT NEW WWTP UPSTREAM OF PUMP STATION #1
PRELIMINARY COST ESTIMATE - OPTION 2

Thrasher Project # D10-11008.00

May 2023

DESCRIPTION TOTAL COST

Yard Piping, Existing & New (including 
new FM) 1              LS $750,000.00 LS $750,000.00
Site Demolition, Existing Plant 1              LS $250,000.00 LS $250,000.00
Site Work & Access Rd., Existing & New 1              LS $600,000.00 LS $600,000.00
Erosion Control 1              LS $25,000.00 LS $25,000.00
Field Office 2              EA $15,000.00 EA $30,000.00
Video Taping 1              LS $10,000.00 LS $10,000.00
Project Sign 1              EA $2,000.00 LS $2,000.00
Precast Office Building 1              EA $300,000.00 EA $300,000.00
Precast Electric Building 1              EA $200,000.00 EA $200,000.00
40 x 24 Glass Fused to Steel Tank 2              EA $450,000.00 EA $900,000.00
SBR Equipment 1              LS $1,250,000.00 LS $1,250,000.00
Abandon Existing Clarifiers 1              LS $100,000.00 LS $100,000.00
Convert Existing Aeration Basins to 
Digesters 1              LS $300,000.00 LS $300,000.00
Replace Existing Screen 1              LS $500,000.00 LS $500,000.00
Grit Unit Replacement, Existing & New 1              LS $350,000.00 LS $350,000.00
Electrical, Existing & New 1              LS $600,000.00 LS $600,000.00
Power to New Plant 1              LS $100,000.00 LS $100,000.00
Samplers 2              EA $5,000.00 EA $10,000.00
Emergency Generator 2              EA $125,000.00 EA $250,000.00
Site Fence 2,000       LF $20.00 LF $40,000.00
Gates 1              EA $1,500.00 EA $1,500.00
New Pump Station, Screened Influent 1              LS $450,000.00 LS $450,000.00
System Telemetry 1              LS $125,000.00 LS $125,000.00
Washwater System, New Plant 1              LS $100,000.00 LS $100,000.00
Ultraviolet Disinfection System 1              LS $500,000.00 LS $500,000.00
Post Aeration System 1              LS $100,000.00 LS $100,000.00
Ultrasonic Flow Meter w/Chart & Weir 1              LS $35,000.00 LS $35,000.00
Misc. Costs 1              LS $100,000.00 LS $100,000.00
Misc. Metals 1              LS $100,000.00 LS $100,000.00
Misc., Building Repairs, Existing Plant 1              LS $100,000.00 LS $100,000.00
Mobilization / Demobilization 1              LS $95,000.00 LS $95,000.00
Bonds & Insurance 1              LS $30,000.00 LS $30,000.00

Construction Sub-Total $8,303,500.00
Construction Contingency @ ± 15% $1,246,500.00

CONSTRUCTION TOTAL $9,550,000.00

QUANTITY UNIT PRICE

R:\Dunn\Secretary\1400-1423\1412\Reports\FP - PER\NEW\Appendix N - Alt 2 Cost Est - New WWTP Upstream of PS 1   Page 14.xlsx



TOWN OF ANSTED
WWTP (0.5 MGD ADF)
PRELIMINARY COST ESTIMATE - OPTION #3 (recommended project)

Thrasher Project # D10-11008.00

January 2023

DESCRIPTION TOTAL COST

Demo Belt Press / Office Building 1            LS $50,000.00 /LS $50,000.00
Demo Digester / Blowers 1            LS $65,000.00 /LS $65,000.00
New Concrete SBR Basins 1            LS $2,500,000.00 /LS $2,500,000.00
SBR Equipment Installed 1            LS $1,500,000.00 /LS $1,500,000.00
New Headworks Screen / Grit Unit 1            LS $1,750,000.00 /LS $1,750,000.00
Demo Existing Screen & Building 1            LS $50,000.00 /LS $50,000.00
Demo Existing Grit Unit 1            LS $40,000.00 /LS $40,000.00
Demo Chlorine Building & Chlorine 
Contact Interiors 1            LS $50,000.00 /LS $50,000.00
Convert Treatment Basins to Digesters 1            LS $300,000.00 /LS $300,000.00
Refurbish & Repaint Existing Blower 
Building 1            LS $200,000.00 /LS $200,000.00
New Blowers for Converted Aeration 
Basins (2) 1            LS $250,000.00 /LS $250,000.00
Plant Washwater System 1            LS $175,000.00 /LS $175,000.00
UV Disinfection Unit 1            LS $625,000.00 /LS $625,000.00
New Control / Office Building 1            LS $430,000.00 /LS $430,000.00
New Belt Press Building 1            LS $350,000.00 /LS $350,000.00
New Meter Belt Press 1            LS $500,000.00 /LS $500,000.00
New Emergency Generator 1            LS $250,000.00 /LS $250,000.00
Electrical 1            LS $400,000.00 /LS $400,000.00
New Effluent Flow Meter 1            LS $45,000.00 /LS $45,000.00
Site Restoration 1            LS $100,000.00 /LS $100,000.00
New Outfall 1            LS $125,000.00 /LS $125,000.00
Site Piping 1            LS $250,000.00 /LS $250,000.00
Site Grading 1            LS $100,000.00 /LS $100,000.00
Erosion Control 1            LS $15,000.00 /LS $15,000.00
Site Sign 1            LS $5,000.00 /LS $5,000.00
Mobilization / Demobilization 1            LS $100,000.00 /LS $100,000.00

Construction Sub-Total $10,225,000.00
Construction Contingency @ ± 15% $1,534,000.00

CONSTRUCTION TOTAL $11,759,000.00

QUANTITY UNIT PRICE

R:\Dunn\Secretary\1400-1423\1412\Reports\FP - PER\NEW\Appendix N - Alt 3 Cost Est-Budget - WWTP Upgrade 0.5 MGD ADF  Page 16.xlsx



TOWN OF ANSTED
WWTP (0.5 MGD ADF)
PRELIMINARY COST ESTIMATE - OPTION 3 (recommended project)
Thrasher Project # D10-11008.00      -      January 2023

PROJECT COST SUMMARY 
Total Estimated Construction Costs $10,225,000.00
Study and Report Phase / Planning $15,000.00
Design Phase (Additional) $350,000.00
Final Design Phase $0.00
Bidding and Negotiation $35,000.00
Construction Phase (Engineering During Const. - 26 months) $400,000.00
Post-Construction Phase $45,000.00
Resident Project Representative (18 months) $360,000.00
Special Services $85,000.00
         Permitting

         AIS Compliance $20,000.00
Subsurface Investigations $15,000.00
Land Surveys and Easement Preparation
Engineering Surveys and Topo
Mapping
Expert Witness Before Agencies
Preparation of Funding Application
Environmental Assessment & Impact Statement
Asset Management Plan / O&M $50,000.00
Long Term Control Plan 
Inflow and Infiltration Study 
GIS System

Legal Fees $45,000.00
Local Project Attorney $10,000.00
Land & ROWs Attorney $0.00
PSC Attorney $35,000.00

Administration Fees $215,000.00
Project Administrator $130,000.00
Project Accountant $45,000.00
Other Administrator Cost  (Power to Site) $40,000.00

Financing $30,000.00
Interim Financing $0.00
Capitalized Interest $0.00
Bond Counsel/Other Closing Costs $30,000.00

Permits $21,000.00
Land Costs $0.00
          Power to Sites $0.00

Land Acquisition $0.00
Obtain Right-Of-Way
Right-Of-Way Coordination Assistance

Easements $0.00
Fee Takes

Total Soft Costs $1,601,000.00
Construction Contingency @ ±15% $1,534,000.00

TOTAL PROJECT COST $13,360,000.00

R:\Dunn\Secretary\1400-1423\1412\Reports\FP - PER\NEW\Appendix N - Alt 3 Cost Est-Budget - WWTP Upgrade 0.5 MGD ADF  Page 16.xlsx



TOWN OF ANSTED
CONSOLIDATION WITH OTHER UTILITIES 
PRELIMINARY COST ESTIMATE - OPTION 4

Thrasher Project # D10-11008.00

May 2023

DESCRIPTION TOTAL COST

8" DIP Force Main 75,000   LF $150.00 LF $11,250,000.00
Pumping Station 7            EA $500,000.00 EA $3,500,000.00
Telemetry 1            LS $150,000.00 LS $150,000.00
Gate Valve 38          EA $2,000.00 EA $76,000.00
Cleanout 38          EA $2,500.00 EA $95,000.00
Air Release Valve 7            EA $4,000.00 EA $28,000.00
Bioxide Station 3            EA $50,000.00 EA $150,000.00
Aeration Station 2            EA $100,000.00 EA $200,000.00
Mobilization 1            LS $100,000.00 LS $100,000.00
Video Taping of Project Area 1            LS $20,000.00 LS $20,000.00

Construction Sub-Total $15,569,000.00
Construction Contingency @ ± 15% $2,335,350.00

CONSTRUCTION TOTAL $17,900,000.00

QUANTITY UNIT PRICE

R:\Dunn\Secretary\1400-1423\1412\Reports\FP - PER\NEW\Appendix N - Alt 4 Cost Est - Consolidation w-Other Utilities  D10-11008.00.xlsx



APPENDIX  O 

FY 2024 PSC ANNUAL REPORT [SELECT PAGES] 

  

































APPENDIX  P 

WV IJDC FUNDING RECOMMENDATION LETTER – 08-04-2023 

 



August 04, 2023

Kalispel Holcomb
ANSTED, TOWN OF
P O Box 798
Ansted, WV 25812-0798

Re: ANSTED, TOWN OF
Sewer Plant Upgrade Project No. 2023S-2375
Preliminary Application Approved

Dear Kalispel Holcomb:

      The West Virginia Infrastructure and Jobs Development Council (Council) has reviewed the
preliminary application for the above-referenced project (Project).

      Based on the findings of the Sewer Technical Review and Funding Committee, the Council
has determined that the Project is technically feasible within the guidelines of the Infrastructure
and Jobs Development Act.  The Sponsor should carefully review the comments of the
Technical Review Committee, as found on the Project Team Members’ Dashboards at
www.wvinfrastructure.com, as the Sponsor may need to address certain issues raised in said
comments as it proceeds with the Project.

     Additionally, the Council recommends the ANSTED, TOWN OF pursue the following
funding:

           Below is the recommended grant information for this Project:
               Congressionally Directed  - $4,400,000.00 - Committed
               CDS Match  - $1,207,000.00 - Committed
               CWSRF Principal Forgiveness  - $2,000,000.00 - Recommended
               WDA Economic Enhancement Grant Fund  - $4,753,000.00 - Recommended
               IJDC Grant  - $1,000,000.00 - Recommended

      Total estimated project cost is $13,360,000.00. If you have any questions regarding this
matter, please contact Wayne Morgan, Executive Director, at (304) 414-6501 (X106).

Sincerely,

1009 Bullitt Street • Charleston, WV 25301-1003 • Phone (304) 414-6501 • Fax (304) 414-0866

www.wvinfrastructure.com



Wayne Morgan
Executive Director

cc: Marie Prezioso, WDA
Kathy Emery, CWSRF

1009 Bullitt Street • Charleston, WV 25301-1003 • Phone (304) 414-6501 • Fax (304) 414-0866

www.wvinfrastructure.com






	Appendix A - Proj. Location.pdf
	Sheets and Views
	Model


	Appendix B -Ansted Existing WWTP Schematic.pdf
	Sheets and Views
	Model


	Appendix A-1 - Topo - Existing.pdf
	Sheets and Views
	Model


	Appendix C - Ansted Schematic Exhibits 05-10-2023-Alt. 2.pdf
	Sheets and Views
	Alt. 2


	Appendix C - Ansted Schematic Exhibits_05-10-2023-Alt.1.pdf
	Sheets and Views
	Alt.1


	Appendix C - Ansted Schematic Exhibits_05-10-2023-Alt.3.pdf
	Sheets and Views
	Alt.3


	Appendix D - Photos - Plant.pdf
	Sheets and Views
	Model


	Appendix D - Photos - PS Page 1.pdf
	Sheets and Views
	Model


	Appendix D - Photos - PS Page 2.pdf
	Sheets and Views
	Model


	Appendix F - Ansted_Sewer_WRS 2024.pdf
	WRS.pdf
	Species List_ West Virginia Ecological Services Field Office.pdf
	United States Department of the Interior
	FISH AND WILDLIFE SERVICE

	Official Species List
	Project summary
	Endangered Species Act species
	Mammals
	Clams
	Insects
	Flowering Plants
	Critical habitats


	USFWS National Wildlife Refuge Lands and Fish Hatcheries
	Bald & Golden Eagles
	Migratory Birds
	Probability of Presence Summary

	Wetlands
	IPaC User Contact Information
	Lead Agency Contact Information


	Species List_ West Virginia Ecological Services Field Office.pdf
	United States Department of the Interior
	FISH AND WILDLIFE SERVICE

	Official Species List
	Project summary
	Endangered Species Act species
	Mammals
	Clams
	Insects
	Flowering Plants
	Critical habitats


	USFWS National Wildlife Refuge Lands and Fish Hatcheries
	Bald & Golden Eagles
	Migratory Birds
	Probability of Presence Summary

	Wetlands
	IPaC User Contact Information
	Lead Agency Contact Information




	Appendix G - DMR Data 2022-Feb 2024 - Ansted WWTP.pdf
	Sheet2

	Appendix N - Alt 1 Cost Est - Upgrade Existing WWTP  Page 12.pdf
	Sheet1

	Appendix N - Alt 2 Cost Est - New WWTP Upstream of PS 1   Page 14.pdf
	Sheet1

	Appendix N - Alt 3 Cost Est- Budget - WWTP Upgrade 0.5 MGD ADF  Page 16.pdf
	Sheet1
	Sheet2

	Appendix N - Alt 4 Cost Est - Consolidation w-Other Utilities  D10-11008.00.pdf
	Sheet1




